
( ' 

( 

( 

( 

( 

( 

( 

BELL SYSTEM PRACTICES 
Plant Series 

KEYB OARD TA P E  PUNCH (LKP E) 
KEYB OARD TY PI NG TA P E  PUNCH (LKT P) 

A ND C OVER (LKP C) OFF-LINE 

PAR T S  

PAINT FINISH COL OR CODE CHART 

Finish Suffixes 
COLOR 

Text ured Smooth 
Vinyl Vinyl 

Green Gray GA(45) 
Light Gray HB(68) 
Olive Gray HF(46) 

The double asterisk(**) denotes a pointed part. 
Suffix to be applied following the part number. 
Number in parentheses indicates Bell System Code. 

SECTION 570-223-80 0 
Issue 2, March 1971 

AT&TCo Standard 

NQTE: When ordering parts from this section, 
prefix each number with the letters TP. 

The part identification information contained 
in the following change notice has been 
incorporated in this issue. 

TCN I #]]14 

Prepared for American Telephone and Telegraph Company by Teletype Corporation 
© 1964 and 1970 by Teletype Corporation 

All rights reserved 
Printed in U.S.A. Page 1 



SECTION 570-223-800 

) 

l 

FIGURF CONTENTS PAGE FIGURE CONTENTS PAGE 

1 Upper and Lower .(over 3 25 Punch Rear Plate Mechanism 25 ) 
2 Upper Cover and Page Size Holder 4 26 Axial Positioning Mechanism 26 
3 Base Pan 5 27 Axial Positioning Mechanism 

4 Base 6 (Continued) 27 
5 Function Bail Mechanism 6 28 Rotary Positioning Mechanism 28 
6 Intermediate Gear Mechanism 7 29 Rotary Positioning Mechanism 
7 Adapter PI ate 8 (Continued) 29 
8 Adapter Plate (Continued) 9 30 Typing Mechanism 30 
9 Codebm Mechanism 10 31 Punch Bail Mechanism 31 

10 330743 Keylever Guide Assembly 11 32 Mainshaft (8 Level) 32 
11 Codebar and Function Lever Chart 12 33 Ribbon Shift Mechanism 33 

12 Keyboard Mechanism 13 34 Ribbon Feed Mechanism 34 

13 Codebar Reset Bail Mechanism 14 35 Power Drive for Backspace Mechanism 35 

14 170332 Universal Bail Assembly 15 36 Backspace Mechanism for Non-Typing 

) 15 Ball Lock Mechanism 15 Punch 36 

16 Non-Typing Perforator Punch Frame 37 Punch Block Assemblies 37 

Mechanism 16 38 155990 Character Counter Assembly 38 

17 Non-Typing Perforator Punch Frame 39 195620 Modification Kit to Provide 

Mechanism (Continued) 17 Backspace Mechanism for Fully 

18 Non-Typing Perforator Punch Frame Perforated Tape and Printing Between 

Mechanism (Continued) 18 Feed Holes 39 

19 Typing Perforator Punch Frame 40 178918 Modification Kit to Provide 

Mechanism 19 Guard for Backspace Mechanism 39 

20 Typing Perforator Punch Frame 41 Chad Disposal 40 

Mechanism (Continued) 20 42 Tape Container 41 

21 Transfer Mechanism 21 43 Keytop Chart 42 

22 Function Box Mechanism 22 Numerical Index 43 

) 23 Punch Front Plate Mechanism 23 

24 Mainshaft (5 and 6 Level) 24 ' 

«,) 

.. ) 

Page 2 



( 
( 

( 

( 

( 

( 
( 

I 
I I 
u 

-----� ... 0 
r-
1 9300 1 
:/);, 
l�-............119652 

· .. �59946 I 152426 
' 

� _,.@ �""�� ....... 88857 -� 76099 
159945 / 7002 

2191 
�@ � 100011 
: @® ---1 
I 

Gl 

304528** 
I 

--� --� 

-®-- -......... - ' ................. .. f 
(])199654 

'-...1 

ISS 2, SECTION 5 70-223-800 

' '© 

/151722 

��107116 
i© 
I ' 
I .._ 
I 
I 
I 
I 
I 

� II 

/306778 

74479-----� .... ........ '@ Q) 153022 

........... '® 

1:�::2�! 
_.J 

I 
I 

304548 <.) ---- ( 

' 
/

151630 
� /2191 

�--® 

FIGURE 1. UPPER AND LOWER COVER 

Q) 153021 ............ � 
Q) 139697- � 

Q) 3640 ------iSil� .. -�� 
0 153020 7 -i[J I 

Q) 192191 

19� 
� 

**Refer to page I for finish suffix 

(j) Supplied w/304529** 
0 Supplied w/197887** 
Q) 192190 Line Guide Assembly 

Page 3 



SECTION 570-223-800 

(!)307796 

Q) 199653 

307797** 

\ 

"''T" 

<---B- -0 " " " " 
cr::=o-

\ 
0151659 

I 
2191' 

3598-@i : ' I 
'J 

0 2191 

I � 0 153841............._1)>@1' ' 

0183252 

---� 
I 

1_ 0 307792 

II 
I 

w 
[j 

_....-
183256 

® --153021 

-� ---�/180778 

� 
183258 

FIGURE 2. UPPER COVER AND PAGE SIZE HOLDER 

Page 4 

**Refer to page 1 for finish suffix 
Q)Suppl ied w/307797** 
0307795** Copyholder Assembly 

f) 

,, 

') 

) 

) 

,,) 

.") 



( 

t 

( 

( 

\ 

\ 

I. 
'·· 

ISS 2, SECTION 570-223-800 

® 

151723 

'ff� 2669 -

� 

� 

w 
� 

I 
I 

(¢) 
I 
I 
I 

195962 

� 
' � 

' 

195951 

� v 53�422 
0 \/ L 

91228 

�-

® 
I 

�N 
-�] 

I 
e l  

•"I 

156768----- i 
3646-� ® I 

I 
I 

u - 151549 

6565 
\ 

I __ , __ _ 

.---' .;., \_ (Ref. 154000 
3646 '<--.--T ___ / see Fig. 4) �: 156337 I 

0 0 ··�· - 195948 
. .  , / w· 

8 156339 
� 

159610 

cp �� 
N

(R)\J 
Y l  

••2. I ® 
l I .  
I 

·' .. 

® --7415 

® 
I 

�
. - 195963 

i - . 156768 
� - 3646 

,, '@ 
� 

197608 
195949 (w/Hole for Power Lamp) 
311185 (w/Out Hole) 153484 195950 cp 

I ('·, :' 

195975 

I 195976 

�® (;\/ 

� � 
�-2191 

I 

i 

1', v Ql.l : ',
·, 

/ 7002 
, 

1 
@I 

. • 
-151442 

© 
� 99381--t::::J 

142665 -- 6 �7 

.. 

1

.

3 Amber (End of Line) 
2715 Red (Power) 

0 
�- 171559 

I 

� CD 182658 �yr ® 
� D-CD15575o 

m � �·· @� 2191 

� /' :" 
0-<DI55753 

'-!./ 176907 
CD 320418-� 

I •J 195977 

\ 

195975 
\ 

�© · J 

CD 195969 Cab I e Assembly 

FIGURE 3. BASE PAN 

Page 5 



SECTION 570-223-800 

151632 -f 
I 2191--� 

0 
� �-151113 

154087---

(j) 3595-® 
2449-© 

� 111767/ r!t; (j) 311125 

q> v. --�-�� 

'¢:: =""'" � =�-----�¢='==---- � \ 

• 

... � 

154000 

I§J
-2191 �- 151632 

�_ \ 1 I " 

FIGURE 4, BASE 

r 

(j) Used w/Governed Motor Only 

w-151632 

@-2191 
®-7002 

I 

--------
-

-
-

� I 
I 
I � 154076 

�119653 

�a:::::::Y -\ 154092 

FIGURE 5. FUNCTIO N BAIL ME CHANISM 

Page 6 

IK) 

, 

') 

) 

J ry)", 

,,) 

.,,,) 



(' 

( 

( 

( 

( 

( 

l. 

151630 

� 

2191/@@::7002 

-195954 

15353\ 2191 
� I 7002 151152 

�� I 36<0 
' 

195773 
125802 

� 10 
: " 

f',, I I 3640 

®. "-
I 1&:. ',, " = I 153799 

', 
' 

� ' ', '  "' '" - / 

' , OJ• L_ QJ : 
I  "\9 

I • • 

' 
• 195772/@ �',,J • 0 J'.c 

110686 

I ' I 

195974 
e 

Q I 
tJ ',J 3640 "' 

23 @ 
I 0 

1517 
151152 / 

15353'-.. _ r 11 _ _,___ 26613i """ Ci!f:!l: 
2191- '-J � � 

;-117535 
.l. 

I 
I 

ISS 2, SECTION 570-223-800 

1 95766--.._� 

� 

@ ' I 
�' /�' J 156226 

151442---, � �f 0(:)�) I CD 
319394 

" 
' 

:--195767 

/@,j �---� / 
195775 

I 

2191 I � " ,� 
rzf--�:=f�����i�-

o�";;< � 

2191 i t::>\- G , � v�, I �,. '�--"'" 151632-fl 193565 ''-.../ /.�� � 
, ' ' ... � CD 319394 
\.(��,J· 

: � 
<:t> <.:.:.:.:-·· ......_......_ "" I 

: - ......_, '?'---

,......_ "" , __ ... 

' ·1 ""' � --:.::----� "" ,......_ - """ !-- . 

l 'L "- �' -�� ,�_, "" �- � '¢ � 

""' \� ' '""' -> "" ,......_" '-····,;-·'-···----- . .:':""' ___ ;;._ ... --•• -� 

""'� �� :r�' "'-_-:·::·:.:-�-/--::---.:/---:-- ___ .._. __ ,.._. � 

(Ref. 154000 ><t>,';i�.f;---·--· � 
l, 

see Fig. 4) Y <�1(), 
� --;, I 

I 
I 

154076-� 

FIGURE 6. INTERMEDIATE GEAR MECHANISM 

/ 
(Ref. 158171 
see Fig. 16) 

CD Supplied w/193565 

Page 7 



SECTION 5 70-223-800 

195747 

151632 --w 
2191 - ®1 I 

I 

(Ref. 154000 

195946 

151632 �--\Y 
2191 - (jjl --L--

195947 

-; 

I 

© 

195705 

156740-f/ 
QJJJ�O� 

� 195964 
I 

® 

154236 
154096 2191 �/ 150991

.

1 I� 
\..., � __ .@; '\ �\� 151632 ,�) 

47�2-1 

112626 

151630 �----151630 1 2191 =- 2191 

Q, / �4" (Ref. 195681 
�' see Fig 13} 

195944 --- "' ' !(:·-.. ! I I 2/ � .f .. �� @I ., 
4""·��- ""'�� /.J/•.1 

I 

� 

151630 w- 2191 

�-151442 

.
--2191 �7002 � ----121242 

", ---

see Fig. 4) 1 ••• 

\ I ./• '•• 

: t::.-.. .. ���' \ ...... ,' .......... 
,........ .. .... -, '-' · .. 

(;�:::�--.. :�-�:::;.:�:��:;::f�::r�" @320410-� 

0,---- 170172 

cb ' ,, 0151329 
0 155\750 

V', <, 9J\18 
A :c 

, , .,
___-

LJ ' c ... , •• 0 

Page 8 

........
. 

'r?-:....-- ........ 1 
\ ,.: I 
..... � I 

FIGURE 7. ADAPTER PLATE 

CD Part of the 321474 Modification Kit to Equip 
Non- Typing and Typing Perforators with 
Standard Clutch Trip Parts also shown on 
Fig. 17 and 18. 

® Early Design Part Replace with 321474 
Modification Kit 

@ 8 Level w/even Parity 
0 195972 Cable Assembly, 

') 

') 

'') 

) 

) 

,J 

'� 



( 

( 

( 

( 

( 

( 

{ 

92627 

� 195760 

®, ', I 76461 

3606-� " 
" 

' 

151606 -w 
2669-� 

I 
L-,"� � I ,��� � ' 0 , 

� �@ ',1 
� 151631 1 �@ 

92627 ---"V 21 91 1 a 3606 " 

151631---11 
2191- @ 
7002 --� 

' 

195750-

I 

\ 158147 1 '; 
n;::.,. 71 858 1 

�@_ : 
I '� l58148 L_ 

2191 # 0- _\ \ ' " 
' � 

'[i{i) I��---

+---------------," 
... � ................ -- ' 

.�·· I '' ........................ , 
_.;_____ b. "' 

� .............. .,::::-- ' �� 
•' 

�� } 

\-:�:.:.�t-�:{:::::::::::::::::::::�:1.::::.:::::::� 
(Ref. 195964 

see Fig. 7) 

195758 

/ 3606 I � 
' 

ISS 2, SECTION 570-223-800 

� 
I 

I 19652 

I 
@) 

I 
I 
I 

N. 
' I ) 

'ti 

�'� -------- " \ 
/ I 

" 

. ..--- """-
. -- ... ,... ' 

:' .......... 

, ___ , 
, .... , 

I 195748 

,, 
\ 

'\\ -- .--- -<::::.:::_-$ 
,, /.------

--
--

····
\ ....... , ... 

(Ref • I 95964 
see Fig. 7) 

il@@ ....... \ '"'v'{ (;); ,.,.....-
158148 

0 

FIGURE 8. ADAPTER PLATE (CONTINUED) 

Page 9 



SECTION 570-223-800 

<D151152-� 
<D 3640 -:,_� 125011 

<D198687�� 

154120 

®--
/ / / / 

�/ 
/ 

@� 119654 

(f 150991 
�(GD170371 '"'170375 
l0311194 

See function lever chart 
on Fig . 11 

! 110437 '��-� 112631 ' 
•' 195679 ®- •.'•' 

-; - _:i� "@-151630 154008 

151630 

\ 2191-® 
�-7002 

151630 
I 

� 2191-_. 
f-7002 

195761 "---C)1i � 
' ,®: �-��119648 

�� '-.... 195683 

--�- � 

\ 86283 

, 

<D Used on 8-Level Only 

60669 

76081 
154071 I / 

@'Q[) 

GD Used w/LOC. BSP Keylever in Bottom Row 
G) Used w/LOC. BSP Keylever in Top Row 
0 Used w/REPT Keylever in Bottom 
G) Used w/REPT Keylever in Top Row 

FIGURE 9. CODEBAR MECHANISM 

Page 10 

''l 

') 

) 

) 

:> 

��) 

. ,) 



(' 

,­
,, 

(, 

( 

'\ 

(, 

� 

330757 
330756 ---......._ 

192558 ------
192559 " 

198536 ' ' 

_ J') __ 91 026 � ......... 330752 
__ .::z__330751 � .® 83877- -II ,®":___110743 

y/������: _ 

.§--110743 ®-82249 w-198531 

d--........_ 
324532 151637 T-110743 

311285-qf--­$-82249 
�-330753 _...@ 

19853�� """�·--192579 0 17:\/ Ja 
t-& 324129 � 

J 
-

©- __ 

/ 
� 

I 
--®-

170363 �Gr-. 

158063 151630 2191�/ �I rlc�-_ _ �- ·IV) - - 1 - - © 
l 198544 

170375 

®--
/ 

�-� // 
// � 

©:.:...._119654 

151630 

\ 2191-® 
�-7002 

"C;]): -D �---

ISS 2, SECTION 570-223-800 

151630 
I 

'i' 2191- .. 

®- __.---80581 --...,. 

®-- - .......----- 2415 

@ __ /329089 
· �  

76081 / 154071 I 

/ : /� ®-� 86283 �_/ �195679 
/ 

. _ 1'!f:n: • _ "' "' 

I ; ' 
·: 

/®l�m:_ .d) Al�,;:·15 1 630 

' �K� 
-"�":' ... / 1 3307 55 

- ::.:til "'6" 
\ 
170370 

170364 2191-

Note: 330743 Includes the 170332 Universal Bail Assembly on Figure 14. 
CD Not part of the 3307 43 

FIGURE 10. 3 3 074 3 KEYLEVER GUIDE AS S EMBLY 

Page 11 



SECTION 570-223-800 

LOCATION CHART FOR NON -PARITY CODEBARS 

SLOT NO 1 2 3 4 5 6 7 8 9 10 11 12 13 

5-LEVEL Open 195757 195756 Open Open 195755 195754 195753 
Open 195752 195751 

Open 195690 
2415 2415 2415 2415 2415 2415 2415 60669 

6-LEVEL Open 199120 199119 
Open Open 197745 197744 197743 

Open 197742 197741 197740 195690 
2415 2415 2415 2415 2415 2415 2415 2415 60669 

8-LEVEL 
192530 192559 192558 b7679 197683 197682 197681 197680 197678 197677 197676 Open 195690 
81731 2415 2415 81731 2415 2415 2415 2415 2415 2415 2415 60669 

The codebors ore listed according to their position in the 154008 guide, counting from front to bock. 

SLOT 
NO. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

Page 12 

FUNCTION LEVER CHART 

5-LEVEL 6-LEVEL 8-LEVEL 
SLOT 

5-LEVEL 6-LEVEL 
SLOT 

5-LEVEL 6-LEVEL 8-LEVEL 
NO. 8-LEVEL 

NO, 

Open Open Open 20 Open 154120 154120 39 154120 154120 154120 
Open Open Open 21 154120 154120 154120 40 Open 154120 154120 

Notes <D 0 170371 170371 22 154120 154120 154120 41 154120 154120 154120 
Open 154120 154120 23 154120 154120 154120 42 154120 154120 154120 
Open 154120 170375 24 Open 154120 154120 43 154120 154120 154120 
Open 154120 154120 25 154120 154120 154120 44 Open 154120 154120 

154120 154120 170375 26 154120 154120 154120 45 Open Open Open 
Open Open Open 27 154120 154120 154120 46 154120 154120 154120 

154120 154120 154120 28 Open 154120 154120 47 154120 154120 154120 
154120 154120 154120 29 154120 154120 154120 48 154120 154120 154120 
Open 154120 154120 30 154120 154120 154120 49 Open 154120 154120 

154120 154120 154120 31 154120 154120 154120 50 Open Open Open 
Open Open Open 32 Open 154120 154120 51 154120 154120 154120 

154120 154120 154120 33 154120 154120 154120 52 Open 154120 154120 
154120 154120 154120 34 154120 154120 154120 53 Open 154120 154120 
Open 154120 154120 35 154120 154120 154120 54 Open 154120 154120 

154120 154120 154120 36 Open 154120 154120 55 Notes 0 0 170370 170370 
154120 154120 154120 37 154120 154120 154120 56 Open 154120 170375 
154120 154120 154120 38 154120 154120 154120 57 Open 154120 154120 

58 170414 170414 170414 
-·-·-

The function levers ore listed according to their position in the 170365 guide counting froni left to right, 

Q) 170371 Used w/LOC BSP Keylever in Bottom Row 

0 311194 Used w/LOC BSP Keylever in Top Row 

0 170370 Used w/REPT Keylever in Bottom Row 

0 311193 Used w/REPT Keylever in Top Row 

FIGU R E  1 1. C O D E BA R  A N D FUNCT I O N  L E V E R  C H A RT 

�) 

') 

'"), ,c;[ 

') 

,,) 

.... '.\. ,., 

�J 



( 

( 

( 

( 

( 

( 

( 

/ 
/ 

/ 
/ 192553---­\ 192557 
� 

r&{if (!P ""-.. 

----- 125015 

(§i(/ � 
'-- 2191 

""' 151630 
154021-119651 

/151224 3598 
�J_ 

""" 2191 151631 
(A>� 

\_ 

y'/ 
/ 

3598 !Jr_®/ 151224 
�/ 

ISS 2, SECTION 570-223-800 

® 
! � ' 

151004� <tp 
151005---� 

/ 

/ 
/ 

/ 
/ 

CD 
' ' 

151006�� 

\ 

/ 

\ 
\ �/192557 

\ 
\ 

.;-7; �\ 1 2191 151722 

CD 
Used only w/LOC BSP and REPT Keytops in Top Row 

FIGURE 12. KEYBOARD MECHANISM 

Page 13 



SECTION 570-223-800 

Page 14 

/
151036 

� ' ' 
' 

�---------- 7603 

195704 

(�}', 

/ 
'�-'L ('•'· �957�5 "'':: / see F•g . ) 

', 
2191 

I' --�---',,.0�"" / I ',•(" ·� �: .,, , 
/3598 I !: ' '' ' �l- , 

/ 

© .. , I :� --r�-----· @,@ ' •, --
� 

'' VV'L 

' ..J l,:_,___ 
I 

, 

15«l51 

. 

',, � 
l 

' ' li'v" 
150923 

-q;. 
' - • ---

-'l';l, 
'' ', �-

154027 195706 @.® 
, W�· 

-

/ '/?,} 

'' < . II' >f.:\__ 125015 
7002 / ""'""' �-. 

2191 
3598 

' , ··e., 
154386 

86742 

i 
',_�� l 

�'® :@) 
" --------- 3606 / 

1', 
I ' 111767 
I 
I 

� 150990 ' ,@ / () � 
154015 

-..j 

W -� 
" /154241 
I' / 

�''© 

154127 -� ' """"'t "- 1'- J ®. . /
159327 

' fl.,. � ' � 
-.. 2191/ '!!':!� I � �'(® 

'� 

159334 

154079 -'- 8449/ I / o �/ 

• 
195973 154084 � ...... � 

----115122 

�� 

' � 
154215/1 � 119651 

I 

l 

158268 � '� 
119651 I 

; 
�154191 

FIGURE 13. CODEBAR RESET BAIL MECHANISM 

'. ' ,, 

,, 

) 

) 

�) 

,) 
'"') 



(' 

( 

(' 

( 

( 

l ,, 

l 

NOTE: 170332 Universal bail 

I 
l 

ISS 2, SECTION 570-223-800 

110743 / 
r--&-�--192681 

152893 
""'' 110743 ./ 

� 
� -

� - � � (f 110743 � 
-�@ � ' ; � �--151152 �I � 125011 I 

I 

154238 ""' AY_ 110437 

----/ 

154239 �-----170372 i---- 15657 4 
I 
I 110743

� 
/ 

152893 � �@\ 
1;§7 148128 170371' 

assembly port of 330743 Keylever guide 

assembly see Figure 10. 

<D 3598 ':�---(!)151843� 

FIGURE 14. 1 7 0 3 32 UNIVERS AL BAIL AS S EMBLY 

<D,170379 
/ 

151080 -- ___ J:�:r<D"�' @:/ 03640 <// � 

3640 :.@"' 
152893--� 

�,. 

/> 

<D 192550 Boll Lock Bar Assembly 

FIGURE 1 5 . BALL LOCK MECHANI SM 

Page 15 



SECTION 570-223-800 

,,90573 � ........ 151362 

EARLY DESIGN 

I
'/151724 

3639/ 
3438/ 

192661� � 

156576, /� 153239 
/@ 119648 \ � 

� ... v ............ 156998 

,��� 156988 � 
,�_..la @' .s:>---156989 

'-..._156990 

156403 

4 piece bearing no longer available. 156994 I u . b . h b I � re ooo poooo �""'' owo o ow. 

. 159411 �®� 
� � 

"'-..®/ \ 3598 
--�� 0 2191 ��_... 

// 

r:f<156987 

( fi""' 151632 1512� 
� 159341 

�. '/"" �� �7002 � 
/ 

. ©--- 156465 
,,t:'' 151246 �....- 151658 

/ ...,..__ 

,@1' 

156467 ()'� --2191 

, 
�158745 

,'� 

158169 

�, .... , ' , 
I 

'�,' '-163009 

�/�� 41543 

-�3598 
@.:.--2191 

@-' 7646 1 

158171 

FI GU RE 16. NON-TYPING PERFORATOR PUNCH FRAME MECHANISM 

Page 16 

) 

) 

') 

') 

),, . ' 

.,) 

.. ,) 



( 

( 

( 

( 

( 

( 

( 

�15

0

1

7
:2

\ 
"'p, /� Ref. 

308248..........--- / 
/ 

0 

ISS 2, SECTION 570-223-800 

® // 171� 195661-� 
� ,, 

'""--'// 

128357 

I 195664 � \fll ())� \ \¥1 �/ 

�// 
.. /� 125011 --;:-?1 @-...........195666 

,; �'-... Ref. 1107 43 ... , . Ci:S "'-... Ref. 152893 

r, 

�� ;1--Ref. 150241 
< J ' 
f_J 

�-195Ui 

1--156168 

Note: Early Design Part< Replace with 321474 Modification Kit 

� fi 
150048 

CD 119652 -� 

� /

/ 125011 � 

��� "' "'-.. 11 07 43 

152893 

� 

/ 
// 

® 
<DI70202'P 

/ 

/ 
/ 

/ 
I 

2191£ 
/ 

1 .,. , , / � (� @f / -'� 
,."' ..,"' ,."'/ 

170264 / ' ' • 

' 
)e /'- - _,5@ 159472 

) )" 7002 
110743 ------�� � 170204 

"'- 151631 
.o ' 151073 - w - .., 

c �'-110743 
# .... 139752 

CD Part of the 321474 Modification Kit 
to Equip Non-Typing and Typing 
Perforators with S tandard Clutch 
Trip parts. Also shown on Fig. 
18 and 7 

F IGURE 17. NON-TYPING PERFORATOR PUN CH FRAME ME CHANIS M (C o n t i nued) 

Page 17 



SECTION 570-223-800 

/ 
//

/ 
<-_ --

---

w--153839 -- - - -

-
/
/
/"""-
­

,/ 

//
/ 

//
// 93356-� ---;7 

@-2191 
®-8330 

//
/ 

�

--
-

�
// 

//
/ 

� 

//
/ 153839 -r //;2) 

/ 

/ 
/ 

/ -- 1 

�-151629 /// 2191 -- �// 

58172 

/ 
8 

'i> / 
-., 
/ 

// 
330- // 

//
//

/ 

,

�//
/ 76081 //// _____ _ 

-

/ 

/ 
- 150356 // 

// 

/ 

//
/ 

/
// @

/ 

�( ""76081 
/�J-- 156165 

/ 

// 

/ 

/ /
/ 

..: 
151629 /

/ 

- c:::../ 
// 

- � / 
- / 
- - / 

_____ ....,"' 

--

/ 
/ 

�151631 �-
).'!!'"' 2191 

/...®"..........._7002 �· /\ �/ 87401 

/,_ 156472 _,..- �----
�·' """;<'I �:c 
see Fig. 16) 

··· 
r 

% �"' "; .. �� �:-:·---.• ; � 
1.;-"" :-r�_;,_. ,,._ .... -.-;:.- ·��:..... 2191 

I // L/ 

Page 18 

/ / 
/ 

/ / / 
--3598 

176490 

Q) Part of the 321474 ,Modification Kit 
to Equip Non-Typing and Typing 
Perforators with Standard C lutch 
Trip Parts. Also shown in Figure 
17 and 7 

® Early Design Parts Replace with 
321474 Modification Kit 

FIGURE 18. NON-TYPING PERFORATOR PUNCH FRAME MECHANISM(Co n t i nu e d) 

') 

') 

) 

) 

,) 

,) 

�) 



( 

( 

( 

( 

( 

{ 

( 

ISS 2, SECTION 570-223-800 

f-- 153839 

�-2191 
---- 153839 162862 � ' � 2191 87401 1538

�
3� 

I \L�833o I / ' - -� / 1 

135716 176490 
-----

/ , 195676 1\�_-0 ,/ <liil/ 

� f 
� ,  I �--n� ® /156318 ' 0<\156477 -� u;. 

A 151629 1 
1 � �- rf 

--/_ <ii'J I 86506 I &-� / --
-

e ' 151631--i 1 - (ij __ _ fiJ ��(} -��2191 : 2191/ 
-!; � 

19567770072 
r 

-- -
- --

• � -�-/ I 1164 : --@
@ 

---

1 --® : f I C@ �-
: 160861 (;,) ' -{7;y, - 8330 : 7002 � I {;'f) I f.JY ---- - 1 / \ ------ 1 93356 /1 : 1516� 156165 

L ___ ®� --151630 I 
158172 I : 2191 

150356 l_ l 151632-w 163015 . '�"-cti(� 
� 

� 
151724----w 

3639-----� 
3438. .---® 

I 
I /_.., 

v/ 1 I 
I 

151657
\ 

2191 / 

151152 3640 - I : 

155995 
""" ' 

(j., 

7002 
-®-- _ 1 15163o --@ I ' /� 1 

: r - _ _ 41 543 : 

176 r� 
I I 
I I 

2191 
I 

e.J-.®®�3598 
2191 
/ /151658 

,r@� 9jJ}1 - -@ � @ �I / 'YJ""'-
93108 3603 

193877 
/2191 \ 198688 330747 ;--@ ?0264 L / / 

: 15942� � �--- h 
··.--i� �'�"/110743 lj' � 

2191 

\ \ 12501�&1--:-

� @ I - -- - if/� @ ___ 1 �a 1 

T.l' ,_ ---:
_ L 

@@� if 156248 
� � I l -@ ""'tJ 

-- 1 � I 
� - - .  : I \

151152 CD 195665 

' � _::: -f 11�74'
_ 

151073 1-1500413 \z 
I I ---- � -CDI9566� / 

A' 
- 9 - - -&"' -

- -�, 
,_ 

101714 192821 

CD Early Design Parts 
replaced by 321474 
Modification Kit Shown 
on Figure 7, 17 and 18. 

l I - ... 

lk i : � I _ 
,,'

� 

_ 

' 
/ fl' L_� ,/150241 -

I B.' : -� CD 195661 - _/ / 
CD 156168-

/ I 
� fl 

' 2191 : L_ 1;1 
----170204 - - - i;;) CD 195666 

�4" I 151631 I �f!J Ill@ 
- < ,_- - ' CD 128357 

-(i}-@ / I 110743 I - �::- \ I / lll!ri'\ I[ , _  
/ "'" l. 139752 

">-

7002 I t;._ ,<;;) /
CD 151630 </ @- � 

-�· / -� � 
CD 311480 - I � I CD 198082 � 'Ill@ 

I CD 151610 CD 2191 195662 125011 / I \ 110743 152893 

FIGURE 19. TYPING PERFORATOR PUNCH FRAME MECHANISM 

Page 19 



SECTION 570-223-800 

Page 20 

151657 ____ , 
2191--liil � 
8330/ : ®- 3598 � 156871 /i @-/ 

I 
,-;;;;-, 2191 

_. _,/ : �--- r--
156872 / @ // \ : : 7002 // 

82392 �� �/- � // �- 156877 

176252---l/ / :--
f � /// �-156876 

1 / r � v' 
i · .  

: 156399 : .. · � ' 

1 

@, � i \._}:- � -- (Ref. 159861 
'( : 125015-® see Fig. 19) 

156576 
\ 156399 : 151632

,::-1 
-- - --- _- - - -- - 192661 (f) 

156900 ----- �- __ I 151442 125015 
�I 

151631 /@@ @. __ 1 2191 1 
� @.__ 160839 I ------2191 ®-&-lis ------/ IJ.V, - ---3598 I \ --

2191 159411 

(Ref. 159861 
see Fig. 19) 

' 
I 

r-. 
I 
I 

. - d ��-
: - '-'Y � 

- \17":\ � 

: tv 
1-HI-� 

' 
119652 ----@ Clli® 90573 I 1 "-I n_ 151362 

2191 151631 159411 ' u \ I I .--:.--:_��� 
154242 

-- -�----- ---- -® - -@ __ � 
1�987 \ ;,.m -, 

I 1 56990 156989 
I 159625 I I 

@r@(o) 
I ' f-151632 

/ \ @-2191 156988 156998 
Early design 

156465 3640 52893 
�'!l----- -- J \ 1 
:; �(,, ----- -------@- �- I 
----- rl 

--@� 
/ ' q(j@ (!, - ( ' 159341 /15�7 (] �/ � . ) 151246 

q-151246 
/ (R f 158171 

-----@@ 156403 
se: .Fig. 19) I ""-125231 2669 

FIGURE 2 0. TYPING PERFORATOR PUNCH FRAME MECHANISM (Continued) 

"y') 

) 

') 

) 

d) 

�) 

VJ 



c� 
( 

( 

( 

( ( 
�' 

\ 
(, 

ISS 2, SECTION 570-223-800 

-

192803 ---�1 ---, -
-
-----

-------
-

-
-

-

., : 
·� 

: 

, 

I 
159504 ----' 

192813 
� 

------
I 

192802 ��� � 
�

I 
•• 

I ., 
I 

159504 � 
--------- ' � 

� 
192812 v (";. --r 

192801 -----� 
159504-

® 
192811 

-----------
� 
:� 

159504 ----- 1 

3599---
@ 

110743_@ 

192825 -lj 
L 

� l 
---

- � 

192815-------
t _ _ _ _ 

I .!. 
192805

�: 

159504 ----------� 

192834 �� 
� 

I 
192807 ---�ro:--� � 

���?' I � /194944 19280 

' 

159504 ----- : ----- ® 
192816------ � 

:� 

, 

I 
192808 �� 

----- 8 
192817 ------- 0 

:� 
�--195274 192800 ---��-

192804 � 
< -

� ,-159459 

IMS28
� 

� Y�I595D' 192823� 
- / 

159504-
@ 

192814--� 
� 

� 

�- -1 110743 
192876 0 �' / / - @ / �® . �� @ -3599 

-
-

' 
---��

�-.:

1
'9:: �8

-
�1�0�413 151152 

� )j1 • '/ - ., . --- --

<,_ 

' • :�<-"··:_ -------::::::::_-.. ____ 

_ 

�l.i.....r.at:m� Wal""J; 

---
-/<.->"-: :_' . . . ' @  � ' 

\ 
192820 

7002 �@ @� a!ll@"' c::_@@ � 151631 
(Ref. 192828 

"" 

SEE Fig. 19) 

21S'1 151632 

FIGURE 2 1. TRANSFER MECHANISM 

159508 
-- J 

I 
I 
I --J -

-------

-I 
I 
I 
I I-: I 
I 
I 192824 I 
' I -. 

@ 

Page 21 



SECTION 570-223-800 

,-153817 
8-3640 
®-125802 

� � ------ (i) 119651 121242 
/ (i) 931 18 

-/ � (i)1210 

-� --� 
( /// " k_�(j)l93753 : �� �(i)311446 : 

� ---------.:(i) 36 18 : 
: (i) 311447 

®155750 

(j) 3 11492 � • �I (j) 193733 ---·1 : f� (j)3618 

��-

® 1 82650��
-. � 

Page 22 

� 
®320418 

'\ � 

/'� 
0 182643 

3598 

192842 

I 
I I I L_ t--

I 

: (i)193753 �-1 

CD192854 
I (i) �----79513 � --CD 311�45 � -

� : (i) J 
... �--- 3647 

,"'----/" 
/ CD 3647 

___.---- CD 81299 

(i) 192858 
'\ 

192848 

�-------­·/ 
D_,_� !<-....._,. ..-I &> _®)� "" 152893 ,@� �3640 

------------ 1 2 5 0 1 1 

192845 
--- � 192840 >:2 //- 11'-7' ---� 

125011 / 3640 

-®-i(� ----------152893 -
:-t @ 110743 �-J n �"156536 

-

/ '�// 

� ; >(fl\.:[fj 

_ ---__ -_--__;;;�;;-:..;-;>(�ef. 192828) _.> 
/ 

------� - -,, - - tr.::'l 2191 
/---:.:_-:.;;/ 

7002 �& - @ -::----� 

,::-�' /::_�------------------

� 

- ' ·- - > - > -----

1;1631 
I _.. 

- _, 
I 
I 

f:il 6) 195102 

-./) 

L:jJ - 195103 
' o-'----........._ 195101 

.&-159804 

CD 311448 Contact Assembly 
0 304469 Cable Assembly 

FIGURE 2 2. FUNCTION BOX MECHANISM 

) 

') 

) 

') 

) . 
. · 

) 

••• 
i"' 



(' 

(� 

( 

( 

( 

( 

(> 

I SS 2, SECTION 570-223-800 

/5363 
- � --

_
- 119652 

110743 1156040 (5 Level) 152893 
""' I 170217 (6 and 8 Level) 

(Ref. 156024 '@:::, if!--,___ '\ 
see Fig. 25) ------;;..._ 

�� ® �� 
� 119652 : ( - � 

" /  

� 
. 

�--® 156061 � � 
"/ 

---_L � ,/ I - .J 151630 � - ¥ 

I 

/ 
� ----

/ 
1 ;- - - 219] ]56047� "-- -- � _ 
1 I 

- - ---- / 
/rl_ � : �-@-156052-- / -c:qo _l_ ]56062 I 11 � 

«r I I 
119648-------- I I 02191 

I I I 

I � I 1 I :- - - -- 1036 ---fj9 I 1 1 - -- - - Ci / (-__ I I I ' 1(;7'-/?,;'i 
· 

I 
I 

--;;;:a I I I I IV' / / . -- � : I 7002 170788 (5 Level) 93356 170219 1 : : : : \ 2191 J70244(6and8Level) 1 170241 1 1 1 __ I 151416 � 79274 (5 Level) I I \ : 1 : ' ----
-@ 

/ 
170245 (6 and 8 Level) : : f?':j ;)

I 
; 1 : � ·@ 

� 
1 

I 
\..lr ' : 156040 (5 Level) 

I : 1 
I 170217 (6 and 8 Level) @ I 1 1 2191 - ---- 161107....... : L l_ : I : �- I / 3598 I - - --- �-_l___ ' �-� 

' 
: - -- - -fll -fi:l-- ' -- l � / 1 � � 156019 119647 

� -- - --- ) , � : - - -- __; 

' ��156577 
/156054 ,_ __ , llA- -- �--;;�-...--- - " CD170218 119649 --@J ___ ,- 15605(1 ; - /!D. ; ----" 

I --- - I I -- ' l. .._ I , --' ---� 

I 
"- , � --' --J ID I --� I ' 'ID I 1 \ 156028 (5 Level) , � �- I / , ; '� 170216 (6 and 8 Levelbf'tr"' --,: @):______ 0- \ .LJW '<I II I 1#/ CD 90791 154698��- - �- I : � 

151630 � I l I :1 
�, - 91120 ; -

--- - 1 � : (,7002

J 
CD160948 

41382 ��- � (Ref. 156024 :151632 : ! : L /2191 I 
�-@-. __ 

I 
2191 

� see Fig. 25) 1 \ 1 '-- l-.:-__ 124177 
' • � I ' : - --,: --/- � 

',. · .. · ., ""'' 156042 I I �� � \.'7 -@. _m, · I @ I \l':r�� �-161139 �< I 
I 
®\1 - ' ------� I)"; : � -� 2191 � A L. ___ � 1 A 

--- I <¢> 2191 - --- l_C§> I 151630 -
® 

-
-�2�015 "'"" ------ -@- . / 

80421 170199 (5 Level) -� 
156184 (6 and 8 Level) 

CD 5 Level Only (See Fig.39 far 8 Level) 
0 No Longer Required 

FIGURE 23. PUNCH FRONT PLATE ME CHANISM 

Page 23 



SECTION 570-223-800 

151632 -if 
I 

2191--� / 
I / 

/// 
< __ 

�� 173340 

-- --- ,. -- / _ _... 

/.r- ____ _ / .£--------;--""> 
/ 

I «:..--- , I / 
169 

/" 
I t• 

-1 I/ (Ref. 158 
/ 1 

I I 
· 16) ,/ . t � I 1_______.. see Fig. 

/ ( 
1 \ I I 

/ 
/ 

/ / 

" / 
./ 162573 

// 
I I 

• ' I I 
/ 

I ; I I 

/ 
' /� __ / I I 

/ 
� -<_ I • //// 

��/ ----; 
// / / ," // � // 

.. .-

./' 
®Q,:,,03 ,/// 

0.. 
/ 

\(_) 
/ 

.... 
/

,r -- --"" ---

/ 
/ 

" / 

/ ' 150014 
/� 

/ 

.. 
" 

7 , //� 158186 / 0 
(W. 

15817 � @/fld 
/ 151736 

/ ""'>-150029 

�� 
" '--.... 110743 A;\' 

"" '� ,--- -----
3640 -_ '-{< ' 

/' 
/ 150841 /1/ -----7 

� 
/ 

/ 
/ -- 150040 

// 

151737� / 
/ 

' ' 

/ 
/ 

,/ // � 0 � // 
2191 ,/ 

/ . / 
/ 

®- .. 

' 
' 

' 
' 

' 

' 

c:--... ' 

/' 

' 
/ 

.J----._ " / 

/ / 
�! 

// 

/// �/ . 
/ 

158184 

·--- ------

/ ' 

/ 
\ � � \ )1- . 

---� 

/ 

' 

�-
/ / � 150830 /// 

150043 
/,/�150027 /// 

./�')if // .. I � .. .. / 150241 ��:0044 
«-��--------

....
.. 

---_.... 

FIGURE 2 4. 

Page 24 

/ 

71 163010 

MAINSHAFT (5 AND 6 LEVEL) 

) 
) 

'} 

") 

;) 

.) 
\) 



(<< 

(' 

(., ·, 

( 

( 

\ 

( 

152893 
\ 110743 
&-,/ @-

2191 
\ 

/®@(ij __ 

151637 
\ /0743 

�@<, 

q-

I 
(]( 

7002 
1
11� 

3598 \ 

\ , , I,�: 170247 ��·: 
125011 �,,' I 

110743 

, I 

156,73 � � _/ 
.. : 

��@}@ .. 
�· 

I 

� 

� 151632 

156069 

Q\ ,/ @�r&(' '-,,·'�125011 
� 110743 

3599 

---@-� I 7002 

(} 

ISS 2, SECTION 570-223-800 

r--_ 

/ 159621 

Ct 8
1
330 

21 91 : @@ � 7002 I ------ I / 124177 1, ""' 
---@ @ tlllf'. _ 151722 : 159622 \V' I 

I I 

I 
__ , 

� 3598 
� &;-2191 

.. ··/'c.:c[) \ 161108 

�156046 (11/16" Tape) 

a� 
170225 (7 /8" and 1" Tape ) 
164801 (7/8" Tape with feed 
holes centered an tape ) 

7002 
/ 151631 

-�@-�� I 2191 

::::____j 170242 (Feed Hole) 
l170246 (Code Hale, 

insulated) 

FIGURE 25. PUNCH REAR PLATE MECHANI SM 

Page 25 



SECTION 570-223-800 

Page 26 

151152 ........_, 110743 

• � 
47024 --® 

156369 �/ 
//
/r ___ ---

/ 
,/ 

,.."" r--
-----I--, .., : // /® ----

"/ / .. o 3599 

I: 
I I 

125011 /� 

3640 

/� 
// I 
/ I 

/,/"' I 

/
/ I 
/ 

I 

86774 

--

119649 ----� 

(j) 90599 �: 
86079--_® 
156382--

� 
(j) 90599 '"'<::::--<§) 

............ @ ---------���
9

-

3
�� 159525 ---

� 

I 
I 
I 
I 

, __ 
3598�® 2191

�., 

I 
I 

I 
I 
I 

I 
I 
I 
I 

I 
I 

I 
I ' 
I 

I 

I 
I 

r/ / 159522 I 

$/ 
I 

I 

I 

I 
I '/ '-

I 

I 
I 

I 
I 

I 
I I 

1562� 

I 
I 15959� ! 

�� 
�_....- 131016 

I 

� 
I 

--
1 I ---
t-4-

_ 
I 
I 
I 
I 

: 130330 
I I 

I 
� '- I 

I 

--J : 
I 

-��--
: 156322 -

-
--�/ I 

I 

----
I 

159519 I 

-
, / 
� 

I 
I/// 
� / 
(
/ I 

I 

·----2191 
I 
I 
I 

101123 : 

0J
/
/) 

0/// 
I / 

I I 
I 
I 
I 
I 

I 
I 
I 

I 

'� 
151442 

/ 
./ 

I 
I 
I 2191

------� 
156909 ___ 9 : 

156322
....__ 

:---:-
---------

---�I �- -: 
156908 

160846 -@ j- -1 
:/ �/ v ij 

1 I I I I I I I I I I I I I 

I 
I 

--
-

- --
-

-� 

1569� , 
I 

0 1 
I 

I 
I �: : 

- Q 
: : I 156462 ) 

: 
156321-- i / //// J 

I I 
I I / :1 

�

I// 

I 

'-

--

- $ 192882 � 

-

-

-

--
-

---
� 

-- --- / � --, /"'? -- -..// I 
1 115134 I 

--/ : I : 
: 

------® : l._ 

: 

2191 
.- I --

I 
/= 

- : 

/ 
--..J 

3598 

- __, 

FIGURE 2 6. AXIAL POSITIONING MECHANISM 

(j) Use as Required 

") 

') 

) 

) 

) 

) 

J 



(' 

( 

( 

( 

( 

( 

'-; 

ISS 2, SECTION 570-223-800 

.,-119651 
' 
I 
I 304543 

� 
I 

;J526 
�-119651 

�'156313 

r�J56288 

�'""" 

(Ref. 159523 ) 
see Fig. 26) // r·-- -� / r+v // 

k�/ 
I 
I '"---

G 
156875 G-159643 

I I : /119651 
• 
®...-130696 

/f I :- 2191 
/151630 ' 

� I ' -
T I II 

� / 2191/ 1 I 11 
Jl\ 

I 
I II 

l:l" -
I 1 1 I 

- I I I I 

' 

- I 
I 

I 

I 

e>---119651 

r--_ 
I 
I 
I 
I 
I 
I 

I 

e-------156265 
156264--� 

,._ �110879 156264---
� 156266 --- i!J 

156264-� 
II �110879 156264---_

� 125011--....___® 
0---110743 
�----15687 4 

-- �:.o-�- ;;U; /(Ref. 159525 --) 
,h '--.�·, 1 ,'(.;,._�-� 

see Fig. 26) 
-�4 ' -- , ... \�� 

I 
�"-;:_./\�¥' : i ':'1� ---

: I
� : - ----

---

- -L 
: sl - --

1 -
I -

I � j -......_ 
I 

: 156292 
l. 

I 
I 

�-159404 
; (Ref. 159861 

' 
I 
I 
I 
I 

e--........156278 

� 
f\ see Fig. 1�) 

// /// //

/

��------- 156293 

eD ---161443 
®-_125011 
G-110743 
®--3599 

(Ref. 192831 
see Fig. 28) 

v'�-� 
'! 

/·.� I l 
- ; ,_i ti r) 

-

�

11 _r
�,}l 

. I • 

I 
I 
I {> I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

l._� 
2191

/ 111/ifii 
151630 

FIGURE 2 7. AXIAL POSITI ONING MECHANISM (CONTINUED) 

Page 27 



SECTION 570-223-800 

Page 28 

!1156264 156266 150990 156266 � /I "'"' 
I A 15626/ 156874---------- /��,, · - -�. G -fJ@-z:1�� -� ./I 125011 ·; � -

� -®@e ____ _ 
. � . 

-
----

- - .., 110879 . 
\ . 156501 \. 2191 11 0879 \. � 156291 

@ '" @ @ • '",.£;;)_/ . 156290 
3599 110743-------------// . �- � 

-a:
Q

-------
1 5011 

/ �- --
-

12 
161444 156276 I 1 1565

/
01 2191 I v::.; 156291 

@ '"@@ • '"£�� 
�156289 � � lfdk _ 156277 � - -

-� 
364\ 3599 "''" . 8 G/ 

159528 
1 1""\ 

n.. � ?'� � 
------159529 

��� �e � . . � 

-, 

/ �� 159642 
��� 156286 

/192870 

,....,..� ·. 192871/ 
156287� 

:-J - L / l\ -- - -
If ----:.,� •...:;; c '•/ (Ref. 159861 

[ ·- k ...- see Fig. 19) 
.. _ _,;,.... 

...... 

0-

FIGURE 2 8. ROTARY POSITIONING MECHANISM 

') 
>') 

�) 

·)·
·

. .. 

) 

). -\��<� 

:) 



( 

( 

( 

( 

( 

( 

<� 

ISS 2, SECTION 570-223-800 

151442 2191 

�J, 153839--� 
2191-@ �®- 7002 

219\9 
2407 

156408-

, , rJ 
173775 

--_ _ 
j/�---liln I 159480 

: {;).? :�_ -- -
�

·· 
I �o®. �I 161431 

i 'V'<o£1 :2191 - ' l 
4J- 151629 Qr@� / 

'\1'-._,j,[ � 
-

, 2191 ' ' ' � 

- . 

-:-«> ® I 159658 

' ;·, C 

151630 �: �oU59525 .... -��,..: / 

2191 
_r•;;-;' 

, '" f•B· 26) \ : �j ,./ • '1-- (Ref. 192831 

' 152891 ' 
'0 'fii�.' i ••dig. 28) 

I 
l_ 

_.}\.--' -r.l\ \ 

I 
- I /'' � �'\�' 

- - I :: �' � , .� -�· ! 
- I :i -.:, / .. "'-�, .. "" .. ' .. "!' I 

195881 
- - - t_ :: *i :�:_._.:•-"' / 

\ 
-- ---- - _J/ , .. � �· v::-· \ 

- -.:�1 �� ,, ( � : 
Vi;��""� "'/ 

159659 

� 
" - ' 

125011 
. • • . . �· ' -© .. �-- . . ·

. 
\ 159536 119653 

"'-� ,- =·-
3640 11 , .. ,-,.._ 1 ; 

0 '•, 

, .. • � 

,.0 @ I � 152893 I ;! ''! - � 

'eY � ell-156489 , __ 
--.� " _.. W @J 

� 
' � ,, .. ..-

. . 

\ -_ � I - ·-195878 @_-.J! � -;/ 
- - /:'> 

n - 3640 -
" " 

· •' 

151152 " � 

"""·-
11 I ' <' 

....... .............®_ 

'@ (Rof. 192828 i/ j 

151637 liil 
125011 

see Fig 18) ---•• :J ··' 

-_n 

. ' '  

" 
u· '-' 192877 161323 195284 "" I I 156389 

151629 

I -
-& 

1 156835 

r;c, 

.f(l'! @QJ \ 173754 rl\;���45 (DRM) 

"" 

Cl h I \ L (ORC) 

: 
156931 

161324/ VI GJ �·. 
I / 

• : �· • 
2191 

� 

:� · .. m 1 

173977 

• : ,, � 

156311 
� 

I �I - /i 152893 
156242 I 

156,306 7 
/ ®® 

I ' ' 

I 1 \ 
002 I 

© .. @)·€Q 

@ � " 

' \ 10743 

2191
./ n , : 

: q;;, / �--� - _ 
�0 l1i( 

3598 

/ <!!; ,, 

) ,. _ 
/ 

. 115122 

156501 :�-.- - - / - /�· <b -ll9649 < (: <� · · .. . ··· . l �I 

� r 
_ , .,. 1 

·�·-@> 
. . I . .,,,., I 

_}.?,) \ \ ._ . f"il 
. 

. 
""' 

. 
' 

\ 
LJJ 

. . ' C -

' / 173 

- . I . -

- \ 978 173756 \ 
- - - .,._.. �®L-

@ - 119651 

1 

·lm•l -

56518 
173 

l®' - l - . '• 

173981 

979 

'.,J -. . -

®--.@ 
115122 --- -

�\ 

FIGURE 

I 
156241 

156905 

2 9. ROTARY POSITIONING MECHANISM (CO NTINUED) 



SECTION 570-223-800 

Page 30 

/111017 

i/92260 

1046 
<Sp 

7002 119651 3870 
(R f 162350 

2191 
e · 

) 

15"

\ I I� / �:'''\,. 
\ l 

ttrJoan I 2191 3598 
----

--
I 0\ I 

rt!tam__ -�-�-® 

I ____ ,." I 
-J 

1046 I ""' 195215 

� @ @-�-��: l �--
I \ I _�(}.·· 

__.--; / . 
I "··:/ 

159626 
156413 : {ij\,yY 

�, 

I 
I 
I 
I 

-- I 
v " , 

I 

"" 2191 ,56,96 � -- ."' c·i 
---< : \ I 125015/ 

I i ( ": ... :-J ...... I. 

& � 
I /, i 

"
-· ·< 'i ;t-_-. . . • 

(RoL 159526 ,.. @ @;,•R'X ., I ! c( f , 1''-.._"'--� 

· 27) ----.:• ,'d!}- '•,, 
• • 

I • : 
156937 

�-s (/'!'> ! . . . l 

--.J 
�· ,.,_ .. -- , - .. v·· ··· . / I . \.i i" . � I 

' � 
" 

. -------J ! ; I 
651 £/ 

, 
I ··"'r:\ i ..... 159861 

119 \ ' 
,. ·-

•• - '-�- •'- (Rof. 
) 

/ 156484 1' '")' 
\. \

.

, 

.

.
. 

� .::.<·� - e Fig. 19 

. 

\ - " '-. ) " ,. / · I . );:· · .. t"·- - / 

"'"• • 7002 � �� - ·f 
-C/�-�- ) / 

2191 ...... 
·�--�. ' . - ' h 

154638 
' ' -........ ____ ! ''�--' 

/ 

, I " ' , ,.> 
... ----. . "" / ; ' v' . I . / . ,. 

··----., 

/ � f'.-___ 
-7--_ I 

- ( X . 1 . • 
' " � � /' • y ,/ 

• 

'-...�/\.... ' . 
-----

. 
- - -. " ' •.· 

� 

........_ •· 'Q 3598 <.:J ,">--,,.,. �- ' �· 

� .... 

· " 

I ,. ,. 
, ,., \Ill p-, 21 

• 

'• 

,Y:J -... 91 

\Ill 
@../ 

.... "' fl '--,19651 � 

........ 156488 
1196! > ,,,___-®·;/�\-----�-- , ___ 110879 

90615 � 25015 f --2191 
159539 

t/ -�-156938 

FIGURE 3 0. TYPING MECHANISM 

�J 
�') 

') 

') 

�> 

.. ) 
.} 



(' 

( 

( 

( 

( 

( 

\ 

ISS 2, SECTION 570-223-800 

156067 

I . 
� 

119650 
128357 

1561 62 156093 I 
��172983 

EARLY DESIGN 
(No longer Avai I able 

for Maintenance 
Order 305638) 

{Ref. 156024 ---­
see Fig. 25) 

... 
,.-::; , 

\ \ I @1-, 156058 
194162 

I I I 156060 @---/$1@. : 
to/'.-� � 

119652 
71437 . - .:;---- 6. � \ I )'"" _/-- 0'-0 /__. (J �, 

If" -101 tiii.l / / 
' 

�-w---- / IZ:J_ __<..... 
/., 

. - ____ <$ (' @ -
-

,/ /" / _..- � / 151222 � \lff7 
/ 119652 I 

; 
<< 

151222 
1 

� 
I 

119652 

J
' 161109 

I  

I I ®170206 
j l?iL�--- � 

119652 (/_. 179573 
. 

I I ,..__ I 
156099- �---- : : -@ -n;. ®- � ______ 156016 --@ /,

) ) 1 "' 156015--�- ----. -� 
/ ,/ 2191 �I .((;, ffR -- I 

�---- ----../ /<-Y--- G ! _---_: . �"/ \ 156009 156095 /r- • .., 
___ ,_@_@--@ 305638--

156094 : ! I I \ 3598 
1561 03 

: I 156093 /' 
" - - -/ih : : I '"015 

2191 

/ 
I � - - , I 

, 

.®> 
: I '·fj!-@_-@/ 

'""' -td \ 
: 156043 \ --® 

110743 
I 

I l._ ---
152634 --, 

151416 156070 I 

®�\ : 
,. ' --� -- j 110743 I �-- I 

CD156884l r 151629 156017 1 .. \
-

: 
, • <��lo" Q) 170211j-- l . I : : /�-----)I' .,·. 

/ f}y I 156169 I •.:, - -r!�"l:� ��. 
' i . I 

I 

.'��;. / 

.• . .--_,, 
. 

' 
, 156077 

I t ·, 028 

153839 ·- i '�. • <)'I : ' 
, 156165 Cii/ �·'-.'56 

' ,< · ·. · : 1 
1 

se ®f@� lY \ • ·:;;;>-.) � 90361� i 156051 
""" �- \ 8330 ,_., \ 

, 
_________ , • 1 / 156013 2191 

. 25) 
�-{!)'-� 

(Ref. 156024 

J� -r-tr'l ...., / see F1g. 

� 

FIGURE 3 1. PUNCH BAIL MECHANISM 

CD 5 Level Only 

® 6 and 8 Level 

Page 31 



SECTION 570-223-800 

Page 32 

v-151632 

@-2191 
r-___ �-' - -173340 

I - -

- -
f1 

I - ----

-; 

---

' / ---

I - - -- -
�c:; --, 

--

I 

I 
139697 '@.o ,r,.> - ' ---, 

_ 

I 

I 
1!'9 - l -- --

I 

I / 

- --
I 

1 110743 I 
- -

- - - _ _ 1 

I � I 

---J 
: � (]J � : 159896 

173200 OlJ \lj . / 

L 154694 

��-� / I 

l...- /,;1\ •• ",,_ -- 158940 
11 0743 1 

��\ ll\-"' , "' , - ' - -

., ,_, 160354 

---�� v;w- �- ___ _ 151737 
: '�:t/1'' - .... � 

i : � 
I I 

--
--------- --

151737 I 

150013 I � : 
I �@&i\� 
I 

--
/ �"'-

I 
110743 42823 

I 

FIGURE 3 2. 

---- -- --
-

-

150040 '---W 
2191 I 

x--..:....._ 

--
I 
I 
I -- I --------- I -- - - J 

)\"-< 
163016 (49T� � 

MAINSHAFT (8 LEVEL) 

'") 

"} 

�
l· :":_,· 

')·. .. 

'); ···:.-·-

_.,, 
<, __ �, 

.,J 



( 

( 

( 

( 

( 

( 

{, 

153839-f 
I 

Early design ports must 
be replaced as o group 

198166 I 

7002 
2191 � / 

� @f 
151630--- �� 

I i 224M � 195296 

320410
� 

3599 
\ 
� 

@ 

::�3606 
"'9""� � 2191 

I 
�7002 � 121242 

:

7193755 

I 

I � ----311516 

@ ------124177 

/ / 
/ / ..,........, .......... 

/ 

1),-'/--J 
,_ 

124319 -- \ 

/ / / 
/ 

ISS 2, SECTION 570-223-800 

�- 195296 @ 

1 ;- 3599 - � � 151630 � 
V' 92260 - -® 

I 192899 
I 

l � 

/ / / / 

I 
I 102999 
: \ (Ref. 192922 � 1  ··>,_, 

. 29 l··· ··-· .  see F 1g • 
) ·<-h _ . _.-<,._:,... .. , , , •• •''•-:-., 

i - - . -;" ...... ............ .......... .. -··  � 

I 
l__ 

� 
2836 �-� 

� -f]7 �� . ' .. ·· 
.-;·"

·.:�'--, 

� . ' " '''" .. -· . .· 
I �� ... · \.·,���,,,, ,,,,;" - _ _ . ,' - �� ) . ' .. ''• .. ,·� : ' . -� .• / ·-.... ;.· 

: :c.����u· 
195880 

"-........ . 

� 196932 

1 
I 192908

----------
�

1 

I I u 
I � 

1%879-i 

FIGURE 3 3. RIBB O N  SHIFT MECHANISM 

Page 33 



SECTION 570-223-800 

Page 34 

119649 

�@-156515 .... 

119651 
I 

�--

151880 119653' ,' 164915 � <�- � 8330 / / 
, 110743 ';--.::.A,G 164539 - '@ @"' // 

f@ @@_ ,/ � 0 � /0 Ji) l{{:(l{ 151722 
12580�:'' (} -- ------- - -- � /' 

' 

/ / 2191 

164525 1- 160843-- -
_ 164528 ...... �- - � '_ - , 8- (} _ 164521 164535 

--<U;!>.__ - - - _ _ // 0 164964 I � -164526 // - (1 - \ � -
110743 /��.) '� - -C'I :: ' lJ - -- 164531 --- -/"'-.\ , ro) 0� 

I 
- - ,---f:\o - - " f �� Cb ' 125802 / �- - _ - - _ l 0 L ( ) \ 

164528 - < � - - - "�..... ' \Y 
A 

-

1258��---/ �/,' , , -- ©-119649 �0� 0 -- ,' ,' - � 10/ 
'\5.)�� ,' -

/ - _....../ 151737-�,.. -- -�- // / -- - -® ' 

110743-/1\Y _ _  .- - ·  , '/ / / 8 -

" 

157252 ..6' - ' """-81731 //-, 
< - - 0 

164540 / 86714-@@ _ ».I- 84226 
/ , / 164538 I 164530 

,
' 

/ / 164528 @ @/ 
// /'-'\. ., � 8�714 -- - 0- /80531 

164964 _j 0/l �m , 164529 0 

-
@@®-151880 

�-- (@'J� 
"' I 

/� , 007 _ _ _ ___ -, 
164531 110743 

/ / f8\ -- 150327 \_V- ,/ 
�fJ-

(Ref. 19283 
see Fig. 28) 

,=,_......,_ 

1681 Spool � "",.,.;--" b /! '11 
835 Spool w/Ribbon ._-'"" 

;:- ' 

153841--�®@ _ rJ / I 0 ---
-

_# 

2191 
- -{ �-? 

85823 II - - -0 

FIGURE 3 4. RIBBO N FEED MECHANISM 

�') 

'') 

'') 

) 

) ' 

,) 

)' �'<6 



( 

( 

( ' 

( 

( 

( 

< 

ISS 2, SECTION 570-223-800 

CD 151152--
w 

CD 3640--l!il CD 2034--_® 
1---�I 

: -CDI93804 I 
I 

CD151152 

1 CD 159976 
CD 648 

I �...._____,.. -�- 1 119 I � 
/ � '""55063 

/@ ____ 
CD193822' I 

CD3640 
-- I 
�-- - I 

/ � (.]) -J 

--
----�--'"'"'" 

CDI58760 W-
--

CD3640/ - (J) --� 
Front Plate / 

/ 

/
/ 

/� ci,) 

/� 

// / /
. 

� 

fA\/ ' 
// / CD 

·: ''"" : . / / ' 2191- ' 

( "··- ·-�=====t'�''r /
/ " / / 

/ Jl@ 
........ l I"" / '·'-lJ,/ / 

. / _," 

\ � �� ! /
/ 

(a·-- � " "'- ,( 
'"""" 

--.,.,_..! / 

\ �0 c :: 

(£ \"2�() j 
, -.. _ 

/..., 

�-159957 
" I 

/ / : 
/® 

rr- -·-

7002 
2191 

151630 

�-
1 �/ � 

9 
119649 1 / . � 

0790 ,/ 7 
"" 

2191 .......... '� /� �
/ / / ' 159956 

1567 40 "-0 1 }<:J / '-,1 

' d? � v 1 
59954 

'-6[ ��{v/ {) - 159955 

119651/ / 

CD 125215 - --- f!l / 

/� CD 3650 

151721 -[J 
2191 -@ 

159963 
8330�® 

---� 
119649 ,- ·� 

" ;" ,// 
....... 

� v Q 
176647 

'"' 84575 
()

� •• / 

\ ®-3598 

/ 
159960 

--_ '\_ '159961 (5 L 
159962 U70200 (6 a�;el Only) 

8 Level) 

CD 193825 Backspace Mechanism 

FIGURE 3 5. POWER DRIVE FOR BACKSPACE MECHANI SM 

Page 35 



SECTION 570-223-800 

86304 

2191 �)e 
159909 ----., -- - -......_ 

� 160674 

r- rij}-� I �  
/ 

- -
- -� 

--�,_ _ _ 

� � 
--

-y 
r--11 9648 

I 
.._ 

- jp. I 
r- Li I" I �- 55063 

I 
---

1 I __ /F� 
159901 

I I 
I I I 

I 
I 
I 
I 

(Ref. 156028 or 170216 
see Fig. 23) \ I 

-� I 
-- Qj.' I ' 

i l-IA' ',', I \C) 
--- '\c 

' /"' - I I - -' i' I 
I� -\ I � ! : I 

""" �1,''1 ,I 
--,.-:-"- ,;'!:--.'I · I' I 

I I 159903 1 

I I 
I 

i 
L

rr, 

'--@: 119651 

L -- /
110743 

- -<¥© 

159987
/ 

-
----

-(fj)-:� g--H-® . .  I I 
11 

qj.._ 
_ 1 , ".,.' , I 

I • -- ,- '' \. c / I I ... "l,. -r- -.,.� _-, 
,.;.,.>.,. 

�:.::--- "":- -.... I 
--I ', ," ....__ -""':\. --l. J �- \ I ---..._ : ,, --

--,_ ,I I � - - - - ......_� ";;:: ,-.... -,J.... I 

� 
\....-_;--" - :- ....... 

_ 
� I --

� '  

// 

(:�;-
(:_� 

1 I I 1 I \' � 
\II(\_'--�/ '-<!' 

I , 

\' ,I 

\�:.. �: 

-- -� 

110�3 --re 

160672 � 

©� ... //. 

153817 

-----

FIGURE 3 6. BACKSPACE MECHANISM FOR NON-TYPING PUNCH 

Page 36 

159911 

I 90560 / 110743 

'/ y1073 

� 

8330 

1 2191 

-®4 
j9 
151631 

') 

') 

) 

) 

) . , 

.. ) 

.) 



( ' 

(' 

( 

( 

( 

( 

l 

1 6 2 9 9 4  Punch B I oc k Asse mbly (5 

1 7 0 210 Punch Block Ass e mbly (8 

1 9 2 8 9 7  Punch Block Ass e mbly (8 

1 9 4100 P u n·c h B I ac k Ass embly (6 

cen t er e d  o n  tope) 

1 9 567 3 Punch Block Ass e mb l y  (5 

199506 

ISS 2, SECTION 570-223-800 

I eve I i n  I i n  e feed ho I e) 

I eve I fu II y p er fo r a t ed tope) 

I eve I i n  I i n e  feed hoi e t i I t ed face) 

I eve I f u  I I  y p er fo r a t ed top e 

I eve I a d va nce feed 

15107 3 17 2993 

hoi e) 

wi t h  feed hoi e 

~ 
I )!- �&)-®152893 11o7 43 I -" /' 

-........,®125011 
"'�� / 

-� :::__ _, / � -®194993 

------- --=----:::J 
-

ldl_- -- -
-

� i . -
17 2984 . ·  .() 'i156012 (11/16" Tape) 

164800 (7 /8" Tape, Feed Hole Centered) 
170215 (1" Tape) 

Ref. 156028 or 170216 .• ---see Fig.- 23 --. __ (... ---- <D 1107 43 1' ,� 
p 1:.-- ...... 

��;::-- ---@ � -- <D 152893 I' """ 
:: �' 'I ,. .. 
\._� .............. .. 

Note: Due to special asse mbly processes, it is reco m mended 
that Teletype Corporation be contacted to deter mine 
if part replacement or repair is possible on this 
portion of the Punch Block Assembly. 

<D Not part of Punch Block Assemblies 
® 194992 Modification Kit to provide 

Tape Guide S pecification 50188S 

FIGURE 3 7. PUNCH BLOCK AS S EMBLI E S  

Page 37 



SECTION 570-223-800 

158050 

��- 3598 0� -2191 
-7()()2 

� ----178851 

<,_ 

151152 
110743 � 

��� 
/ \ 
104807 

178725 I � 179279 

' \ 97393 3606 
/ 

\ 

151631 

�g_JS5967 

22746-- 2191 '® 
2481 � � 119652 1 I tiV' \ 

32 (�') @ ®"-3606 

)�8052 158040 
. 

I �) �)��-J24J77 
I / �)�-- ) 58036 

I ) 1 
t::;!{ ( 

128271 }� L,�/ / L� � �3606 \ YJ5803J- 158033 /� ) 
\ .. 

153538 

FIGURE 3 8. 

Page 38 

// 150507 
/ 158038 <D' -

115141 

1 5 5 9 9 0  CHARACTER COUNTER,ASSEMBLY 

<D Not part of 155990 

") 

) 

�,, 

') 

) 

�) 

y� 



( 
(' 

( 

( 

( 

( 

\.�. 

ISS  2, SECTION 570-223-800 

<Ds6304 � / - � -
I 

/ 

<D178

. 

919 ............ � (/ 
/,.. I � : (!)1119648 

) / 

/ "'� �r.,.,. 
� 111017 
$--2191 

178927-� F��,�-.c,...-. 

{ k�.'�, �"\- (Ref. 156028 <D178920 '@ � 
0 

/ " r<Y <D2191 <D151637�
<D3640 

�\ 

/ \·� ( ,: 'f see Fig. 23) �/ \.._ ··- �l 
� \ ("·,��1 ', If!?:\ ', �,:. \ \\ l \..... Jt(<tJ1 II 1 \._ '\ . .__: (: 

®178922 � 'JI '--J 

/
/ 

�.::-.:::-:..'
""' 

/ 178925 �19 <DPART Of 178923 Bollorook A�mbly 

FIGURE 3 9. 1 9 5 6 2 0  MODIFICATI ON KIT TO PROVI DE BACKSPACE MECHANI SM 
FOR FULLY PERFORATED TAPE AND PRINT ING BE TWEE N FEE D  HOLE S 

/ 

{Ref. 156028 
{Ref. 178921)---- ./.::-·.·.·. see Fig. 23) 

�-----�:·-��- I (Ref. 11 07 43) -� l\ -��----��--���--�._.t;.:;\ 
� ��r ./: \•, -..... -�.., '·'---�-�---.7 ..,.1!" .. ---.· .......... .. 

'�)'J ' •'• 7:""•:•, -r, -- ----.. - ......... "' 
1789y31 -'-�� : ,..� \\ \.��)' ,.. r· '.>J ·--��;.;-

-......... :--�� �·. .. / i ·:·� fi ··� "-.... ·� ..... ,.. \\ ,- : - , ......... ___ :: 
--.. =::�.�� �-) � : f: ;.;-'\ ;r, :: • .. \ .. �.......... J ·: / • ii..J. ]1 •.. 

-· .. -:..-/ � 
: 7 

/ ./ ':. ...... -......... , / :J. ; 'i .. ��\ 
/ 

/ ;;-·····-.J·---�-:��--�---. ._.) �)J 
f'r,'=;�·.

/ • ..... ,. -.... / 

.,. -�.�"3·� �-;;""' 
(Ref. 151630) 

}.,'�/)/.. 
/ 

·- -----� {Ref. 2191) 

/ � 178932 

FIGURE 40. 1 7 8 9 1 8  MODIFICAT ION KIT TO PROVIDE GUARD FOR BACKSPACE MECHANISM 

Page 39 



SECTION 570-223-800 

Page 40 

-- 321472 

' 
_.J 

195700 {Non-Typing Punch) 

/ 

152893 

\ ®�--�I 1o48o7 
3640 

2191 ------2191 
\r-- I ®--

' @ ®I @ /7002 T 7002 • 
� 3606 �' 
e 

"3606 
� 

304540 {Typing Punch) 

v--79890 

·--2449 
®-111767 

' ' 
'J 

®-152893-.......___�' 1104807 3640 

{Ref. Motor ��' 
Bracket) ---- ____ : '�J� , 

"�:;;��:):�:,��;> 
195762

-=-@ 

FIGURE 4 1. CHAD DISPOSAL 

' 
' 

' ' 
:0. 

') 

�l 

') 

) 

. ) 

) 

,) 



(' 

( 

( 

( 

( 

( 

( 

®� G '®,,> 195943 

,« • I 
'@ / '�-151630 

76099 

320418
� 

151630 

I 2191 

� a 

151 335 
2191 

310751 

/ 151827 
/ 

01 (J;J 

195968 (4A SL and lA) 
311148 (2A Sl and lA) 

�' ® 185680 (2 Amp) 
�2-1£' 321786 (I Amp) 

� 0 129919 (4 Amp) 

© 
� ----- .., 

e � 
I I 
1------l 
I 

� 

® 

.. , ' ' ' 

I 
I - "" I 
I 

"""' 
(§b � I 

l 142002 / '�',J � '@� 
SoppH•d w;,h �--== 

J 
\ 

116783 
/ I �\ 2191 l51152 

151630 
96261 92260 154689 

I 

ISS 2, SECTION 570-223-800 

119653 

� 

I 
I 

I 
I 

�� 151245- �� 
-.. ­

' 

( .-.- , � 
I 
I 
I 
I 

Jb 

' ' L----� 
® 

w-151632 
@-2191 

0@1 ' 
' ' 

® 

151632 

w/ 
@-2191 

I 

i'J 

�-158215 

•(]) Supplied w/195968 and 311148 
®Supplied w/195968 
0 Supplied w/311148 

FIGURE 42. TAPE CONTAINER 

Page 41 



SECTION 570-223-800 
Keytop Keytop Keytop Keytop Keytop 

Description Description Descripti on Description Description 

Lower Upper Part Lower Upper Part Lower Upper Part Lower Upper Port Lower Upper Part 
Case Case Number Case Case Number Case Case Number Case Case Number Case Case Number ) j. 180181 I TAB 180178 R TAPE 180174 3 3/8 180286 : * 180205 

A - 180223 I 8 180220 R 4 180216 3 .. 180303 $ ! 180283 
A I 180391 I 180262 R 180260 3 • 180334 ' : 180294 
A SOM 180427 I TAB 185271 R ..E..=.Q!l 180356 3 .. 180347 ) ( 180295 
A SOA 180435 J 180187 R P UNCH 180425 3 = 180397 180296 ''

) 
' ' 

A SOM <D 183891 J BELL 180229 R TAPE 0185167 4 $ 180163 ' 180297 
A S OH 0185169 J I 

180243 s X OFF 180182 4 180267 180298 
B 180194 J 180390 s I 180224 4 1/2 180287 (No Symbol) 180299 
B ? 180236 K [ VT 0185171 s BELL 180239 4 • 180322 ' 180300 
B 5/8 180249 K VT 180188 s 180282 4 - 180348 1\ v 180310 
B EOA 180381 K ( 180230 s ..B..::C.. 180360 4 EOT 180393 - * 180311 
B II 180392 K 1/2 180244 s STOP 180428 4 . 180398 ' • 180317 
B SOT 180434 K 180280 s X OFF <D 183892 • 180318 
B STX 0 185166 K YIJ$ 180361 s X-OFF 0185174 5 % 180164 * : 180324 
c 180192 K [ 180383 T � 180175 5 180268 - * 180325 
c : 180234 K '{I] c. 180430 T 5 180217 5 5/8 180288 ' /\ 180328 

) c WRU 180247 T 180261 5 = 180304 II 180331 
c 1/8 180377 L FORM 180189 T P-ON 180357 5 C/O 180323 I 180332 
c EOM 180432 L ) 180231 T -PBNEt+ 180426 5 � 180338 ( [ 180353 
c ETX 0185165 L 3/4 180245 T --fAP.E- 185168 5 ::J 180349 ) J 180354 
D EOT 180183 L 180281 u 180177 5 : 180399 + - 180363 
D + 180225 L .f.EQJ= 180362 u 7 180219 ' ; 180366 
D $ 180240 L \ 180385 u ERROR 180312 6 & 180165 180367 
D WRU 180277 L ..£.E)\ 180431 u ( 180405 6 180269 * I 180368 
D 180278 L \ FF 185270 6 3/4 180289 - 'u 180421 
D EOT 180370 M 180196 v 

;l:_ 
180193 6 .. 180305 * 180335 

D -)- 180409 M 180238 v 180235 6 'FORM 180345 - 180336 
D M < 180316 v 3/8 180248 6 1\ 180350 + 180412 
E WRU 180173 M ¢ 180330 v = 180276 6 > 180400 $ 180413 

E 3 180215 M ? 180365 v ; 180342 180418 
J 180415 ' 

E 180259 M 180384 v "" 
7 180166 180419 

E' c 180333 M * 180417 v PRIN-T 180433 7 180270 I 180420 
I 7 7/8 180290 * 180436 

) E WRU 180369 N • 180195 w 180172 7 [ 180306 180438 + 
E c 180404 N 180237 w 2 180214 7 180339 ' � E .PR+NJ 180424 N 180250 w \ 180403 7 v 180351 X-ON @185197 
E WRU <D 183889 N > 180315 w LEM 180423 7 BELL 180395 
E WRU 0185175 N ? 180329 7 .J 180401 

RUB OUT 180201 

F RU 180184 N X 180340 X 180191 RE TURN 180202 

F $L 180226 N .. 180364 X I 180233 8 ( 180167 
LINE FEED 180203 

F 1/4 180241 N 7/8 180379 X #I- 180414 8 180271 
HERE IS 180206 
BREAK 180207 F CfT 180258 N J 180416 8 - 180291 

F 180273 N "" 185150 y 180176 8 J 180307 
REPT 180208 

F I 180343 0 .. 180179 y 6 180218 FIGS 180210 

F 8 rv 180352 LTRS 180211 Jill_ 180371 0 9 180221 
F % 180386 0 180313 z 180190 ALT MODE 180257 

F 180410 .. 180326 z ttl±_ 180232 9 ) 180168 BELL 180341 < 0 9 180272 
F PRINT 180429 0 < 180358 z .. 180246 TAB 180373 

G BELL 185273 z + 180275 9 & 180292 CAR RET 180380 0 ; 180406 
G BELL 180185 9 ( 180308 ESC 180382 0 - 184864 9 180375 

) G &L 180227 p @ 180180 1 ! 180160 BACK SPACE 180402 

G & 180242 p 0 180222 1 180264 
I 

,(, 180408 ,, 
G 180274 1 1/8 180284 10 180319 EOT 180440 p 180263 
G BELL 180372 p I 180314 1 -, 180301 DIV 180441 

G � 180387 1 180320 0 180169 STORE 180442 p 180327 • - .. 1: 180337 0 ? 180293 ORD 180443 G I 180394 1 TYPE p > 180359 0 ) 180309 G ' 180411 ¢ 180389 2 .. 180161 SECT 180444 p � 180374 G BELL (j) 183890 p 1\ 180407 2 180265 TAPE OUT 180445 

H # 180448 p 180439 2 1/4 180285 � < 180376 REPT 0151254 -
H 180186 2 + 180302 LOC B SP 0153280 

H #L.. 180228 Q 2 � 18032 1 
- = 180170 SHIFT G) 173285 180171 < 

,�) H STOP 180378 Q I 180213 2 HT 180344 ' 180197 UN SHIFT 197748 
H f.. 180388 Q BR 180355 2 I 180346 

> 180198 CTRL 192299 
H ( 180396 Q START 180422 3 # 180162 

I 
+ 180199 CTRL ®323798 

H FE 180437 Q X ON (j) 183888 3 180266 ? 180200 SH 1FT 192510 

NOTE: All Keytops are gray with white 0 R ed Keytops with white characters 0 Gray' green Keytops with r<oc! and 

' < i,) characters except as noted G) Green Keytops with white characters whitt charact€rs 
(j) Gray Keytops with yellow characters ® Gray Keytops with red characters 

FIGUR E 4 3. KEYTOP CHA R T  

Page 42 



ISS 2, SECTION 570-223-800 

NUMERICAL INDEX 

( Part Description and Part Description Part Description and 

Number Page Number Number Page Number Number Page Number 

224M Coil, Magnet 33,35 22746 Spring 38 91228 Strap, 2-1/2" Braided 5 

( 1036 Nut, 6-40 Hex 23 41382 Spring 23 92260 Lockwasher 30,33,41 

1046 Screw, 6-40 Shoulder 30 41543 Bearing, Ball 16,19 92627 Screw, 4-40 Shoulder 9 

1118 Screw, 6-40 Shoulder 38 42823 Washer, Flat 24,32 93001 Washer, Flat 3 

1164 Screw, 2-56 x 3/16 Fil 47024 Washer, Flat 26 93108 Lockwasher 16,19 

18,19 49420 Spring, Torsion 6,11,39 93118 Lockwasher 8,22 

1210 Screw, 2-56 x 5/8 Fil 22 55063 Spring 35,36 93356 Washer, Felt 18,19,2� 

2034 Washer, Flat 35 60669 Spring 10,12 96261 Jumper, 3-3/4" 41 

2191 Lockwasher 3 to 1:1,13, 70072 Lockwasher 18,19 97393 Screw, 6-40 Shoulder 38 

( 
14,16 to 36,38 to 41 70314 Washer, Flat 4 97516 Bushing 34 

2199 Nut, 7/16-32 Hex 29 71437 Washer, Flat 31 99381 Foot, Rubber 5 

2407 Lockwasher 29 71681 Spool, Ribbon 34 100011 Nut, 6-40 Hex 3 

2415 Spring 11,12 71858 Washer, Flat 9 101123 Washer, Felt 26 

2449 Lockwasher 6,40 74479 Bushing 3 101714 Spring 19 

2481 Washer, Flat 38 76081 Washer, Flat 10,11,18,38 102999 Screw, 2-56 x 5/32 Fil 

2669 Lockwasher 5,7,8,9,16,20 7.6099 Washer, Flat 3,41 33 

2836 Spring 33 76461 Washer, Flat 9,16 104710 Ball, Bearing 15 

3438 Washer, Flat 16,19 79513 Plate, Contact Top 22 104807 Washer, Flat 38,40 

3595 Nut, 1/4-32 Hex 6 79890 Screw, 1/4-32 x 7/8 Hex 107116 Lockwasher 3 

3598 Nut, 6-40 Hex 4,8,11, 6,40 110437 Spring 10,15 

13 to 16,18 to 20,22,23, 80421 Spacer 23 110686 Bearing, Ball 7 

25,26,29 to 31,35,38 80531 Washer, Flat 34 110743 Lockwasher 11,15,17,19, 

3599 Nut, 4-40 Hex 21,25 to 80581 Spring 11 21 to 29,31,32,34,36 to 

( 
28,33 81299 Bushing, Insulating 22 39 

3603 Nut, 1/4-32 Hex 16,19 81731 Spring 10,12,34 110879 Spring 27,28,30 

3606 Nut, 6-40 Hex 3,9,14,33, 82249 Washer, Flat 11 111017 Screw, 6-40 x 5/16 Fil 

38,40 82392 Shim, .004" Thk 20 30,39 

3608 Spring 10 83877 Spring 11 111767 Washer, Flat 6,14,40 

3618 Insulator, .062" Thk 22 84226 Spring 34 112626 Nut, 10-32 Hex 8,29 

3639 Lockwasher 16,19 84575 Spring 35 112631 Spring 10 

3640 Lockwasher 3,4,7,8,10, 85823 Spacer, .188" Thk 34 114876 Washe.r, Flat 38 

15,16,19,20,22,24,26,28, 86079 Washer, Felt 26 115122 Washer, Felt 14,29 

29,35,39,40 86283 Spring 10,11 115134 Washer, Felt 26 

3646 Lockwasher 5 86304 Spring 36,39 115141 Screw, 6-40 Shoulder 38 

3647 Insulator, .094" Thk 22 86506 Post, Spring 19 115941 Washer, Flat 19 

3650 Washer, Flat 33,35 86714 Washer, Flat 34 116783 Holder, Fuse 41 

3870 Spring 30 86742 Nut, 4-40 Hex 14 117535 Washer, Flat 7 

( 4702 Spring 8 86774 Screw, 6-40 Shoulder 26 117608 Nut, Speed 13 

5363 Spring, Compression 23 87401 Spring 18,19 119421 Washer, Flat 5 

6565 Screw, 8-32 x 1-1/4 Fil 88857 Washer, Spring 3 119647 Ring, Retaining 23 

5 90361 Washer, Felt 31 119648 Ring, Retaining 10,11, 

7002 Washer, Flat 3,5 to 11, 90560 Washer, Flat 36 16,23,35,36,39 

13,14,16 to 23,25,26,28, 90573 Spring 16,20 119649 Ring, Retaining 9,23,26, 

29,30,33,35,38,40,41 90599 Shim, .008" Thk 26 29,34,35 

7415 Nut, 1/2-32 Hex 5 90615 Spring 30 119650 Ring, Retaining 31,34 

( 
7603 Spring 14 90679 Washer, Felt 14 119651 Ring, Retaining 13,14, 

7835 Ribbon w/Spool, Black 34 90790 Washer, Flat 35 22,27,29,30,34 to 36,39 

8330 Washer, Flat 10,13,18, 90791 Lockwasher 23 119652 Ring, Retaining 3,8, 9, 

19,20,25,31,34,35,36 91026 Screw, 4-40 Shoulder 11 17,20,23,31,38 

8449 Spacer, .094" Thk 14 91120 Spring 23 

( 

Page 43 



SECTION 570-223-800 

NUMERICAL INDEX (Continued) 

') 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

119653 Ring, Retaining 6,29,34, 150327 Rolle.r, Ribbon 34 151637 Screw, 4-40 x l/4 Fil 

?) 
38,41 150356 Lever, Trip 18,19 11 ,25,29,38,39 

119654 Ring, Retaining 10,11 150507 Spring 38 151640 Lever, Shoe Release 32 

120139 Fuse, 1 Amp 41 150830 Bushing, Shoulder 24 151657 Screw, 6-40 x 1/4 Fil 

121242 Clamp, l/8 ID Cable 8, 150841 Bearing 24 17,19,20 

22,33 150923 Washer, Felt 14,31 151658 Screw, 6-40 x 5/16 Fil 

121244 Clamp, 1/4 ID Cable 41 150990 Washer., Felt 14,28 16,19,20 

124177 Lockwasher 16,20,23,,25, 150991 Washer, Felt 8,10,11 151659 Screw, 6-40 x l/2 Fil 

33,38 151003 Keylever 13 4,13 

') " ', l 

124319 Post 33 151004 Keylever 13 151685 Screw, 4-40 x 5!16 Fil 

125011 Washer, Flat 10,15,17, 151005 Keylever 13 4,38 

19,22,25 to 29,37,39 151006 Keylever 13 151721 Screw, 6-40 x 3/4 Hex 35 

125015 Washer, Flat 4,13,14,20, 151036 Screw, 4-40 Shoulder 14 151722 Screw, 6-40 x 3/16 Hex 

23,28,30,31 151073 Screw, 4-40 x 5/32 Fil 3,10,11,13,25,34 

125215 Screw, 4-40 x 3!16 Hex 11,17,19,31,36,37 151723 Screw, 10-32 x 3/8 Hex 

33,35 151080 Washer, Flat 15 5,7 

125231 Nut, 10-32 Hex 16,20 151113 Strip, Mounting 6 151724 Screw, 10-32 x 5/8 Hex 

125253 Spring 10,11 151152 Screw, 4-40 x 3!16 Hex 16,19 

125802 Washer, Flat 7,22,34 7,1 0, 15, 17,19,21 ,26,29, 151728 Spring 32 

128271 Screw, 6-40 Shoulder 38 35,38,41 151736 Spring 24 

128357 Ring, Retaining 17,19,31 151222 Washer, Felt 31 151737 Screw, 4-40 x 11/64 Hex 

129919 Fuse, SL-BL 4 Amp 41 151223 Screw, 4-40 Shoulder 13 24,32,34 

) 130330 Washer, Felt 26 151224 Screw, 6-40 Pilot 13 151827 Strap, Terminal 41 

130696 Washer, Felt 27 151245 Washer, Felt 41 151843 Screw, 6-40 Adjusting 15 

131016 Washer, Felt 26 151246 Washer, Flat 16,20 151846 Post, Spring 29 

135716 Spring 18,19 151254 Keytop 42 151880 Nut, 4-40 Hex 34 

138538 Fuse, SL-BL 2 Amp 41 151329 Switch, Sensitive 8 152426 Nut, 6-40 Self-Locking 

139697 Screw, 4-40 x 9/32 Fil 151335 Stud 41 3,4 

3,32 151346 Screw, 6-40 x 3/8 Fil 16 152634 Washer, Flat 31 

139752 Screw, 4-40 x 11/64 Fil 151362 Wick, Felt 16,20 152839 Spring, Latch 38 

17,19 151416 Nut, 6-40 Hex 23,31 152891 Spring 29 

139971 Screw, 2-56 Self-Tapping 151442 Screw, 6-40 x 1/2 Hex 5, 152893 Screw, 4-40 x l/4 Hex 

3 7,8,20,26,29 15, 16, 17, 19,20,22,23,25, 

142002 Resistor, 2,500 Ohm 41 151549 Post 5 29,31,37,40 

142665 Nut, 8-32 Spl 5 151606 Screw, 10-32 x l/4 Hex 9 153020 Guide, Line 3 

144763 Plate, Nut 7 151610 Washer, Flat 19 153021 Spring, Torsion 3,4 ) 148128 Washer, Flat 15 151618 Screw, 6-40 x 7/16 Fil 153022 Bushing 3 

150013 Disc, Adjusting 32 13 153239 Roller 16 

150014 Disc, Adjusting 24 151629 Nut, 6-40 Lug 18,19,29, 153280 Keytop 42 

150027 Lever, Shoe Release 24 31 153287 Spring 9 

150029 Wick, Felt 24,32 151630 Screw, 6-40 x l/4 Hex 153484 Screw, 6-32 Spl 5 

150034 Disc, 2 Stop Clutch 24 3, 5,7 ,8, 10,11' 13, 19,23, 153537 Screw, 6-40 x 9/32 Hex 7 

150040 Screw, 6-40 x 5/8 Fil 27 to 30,33,35,39,40,41 153538 Screw, 6-40 x 7/16 Hex 

24,32 151631 Screw, 6-40 x 5!16 Hex 4,38 

150043 Shoe, Secondary Clutch 9,13,16,17 to 22,25,28 153799 Screw, 4-40 x 21!64 Hex " vj 24,32 30,36,38 7,8 

150044 Shoe, Primary Clutch 151632 Screw, 6-40 x 3/8 Hex 3, 153817 Screw, 4-40 x 3/8 Hex 

24,32 6,7,8,11,13,16,19,20,21, 22,36,39 

150048 Spring 1 7,19 23,24,25,32,35,41 153839 Screw, 6-40 x 5/8 Hex 

150241 Spring 17,19,24,32 18,19,29,31,33 
.- ,,) 

Page 44 



ISS 2, SECTION 570-223-800 

NUMERICAL INDEX (Continued) 

( Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

( 
153841 Screw, 6-40 x 9/16 Hex 155990 Counter Assembly, 156276 Eccentric, Right Rotary 

4,13,34 Character 2,38 28 

154000 Base 5,6,7,8 155995 Screw, 6-40 Shoulder 156277 Eccentric, Left Rotary 

154008 Guide, Codebar 10 16,19 28 

154015 Post 14 156009 Post, Slide 31 156278 Eccentric 27 

154021 Link 13 156012 Spring, Punch Block 3' 156286 Shaft, Right Eccentric 

154027 Bellcrank 14 156013 Screw, 4-40 Spl 31 28 

154051 Screw, 6-40 Shoulder 14 156015 Plate, Spring 31 156287 Shaft, Left Eccentric 28 

154071 Screw, 1/4-32 Pilot 156016 Link, Front Drag 31 156288 Shaft, Axial Eccentric 

(' 
10,11 156017 Shaft, Eccentric 31 27 

154076 Plate, Nut 6,7 156019 Washer, Felt 23 156289 Bearing, Left Front 28 

154079 Stud 14 156024 Plate, Rear 23,25,31 156290 Bearing, Right Front 28 

154080 Lock, Wedge 15 156028 Plate, Front 23,31,36, 156291 Bearing, Rear 28 

154084 Bearing, Needle 14 37,39 156292 Housing, Upper Axial 27 

154087 Plate, Nut 6 156040 Post 23 156293 Housing, Lower Axial 27 

154089 Post, Spring 14 156042 Post, Spacing 23 156294 Sector, Axial 26 

154091 Guide, Non-Repeat Lever 156043 Bushing 31 156306 Rod, Right Connecting 29 

14 156046 Block, Tape Guide 25 156311 Rod, Left Connecting 29 

154092 Shaft 6 156047 Spring, Torsion 23 156313 Rack, Axial Output 27 

154096 Bushing, Eccentric 8 156050 Stud, Eccentric 23 156318 Lever, Reset 19 

154120 Lever, Codebar 10,11,12 156051 Bushing, Eccentric 31 156321 Shaft, Oscillating 26 

154125 Spring 10,11 156052 Shoe, Tape 23 156322 Link, Axial Toggle 26 

154127 Nut, 6-40 Hex 14 156054 Lever, Detent 23 156337 Washer, Flat 5 

( 
154191 Spring 14 156058 Link, Rear 31 156339 Bushiny 5 

154215 Spring 14 156060 Shaft, Eccentric 31 156366 Shaft, Rocker Bail 16.20 

154236 Latchlever 8 156061 Arm, Tape Shoe 23 156369 Lever, Adjusting 26 

154238 Extension 15 156062 Post, Pivot 23 156382 Roller, Guide 26 

154239 Extension w/Post 15 156067 Guide, Slide Post 31 156389 Gear, 16T 29 

154241 Stud 14 156069 Plate 25 156396 Eccentric 30 

154242 Screw, 6-40 x 5116 Hex 156070 Bail, Toggle 31 156399 Nut, 6-40 Shoulder 20 

16,20 156077 Plate w/Post 31 156403 Disc, Bearing 16,20 

154335 Screw, 6-40 x 9/32 Fil 156093 Washer, Felt 31 156408 Arm, Clamp 29 

24,32 156094 Link, Front 31 156413 Link, Drive 30 

154386 Plate, Adjusting 14 156095 Bushing 31 156462 Bail, Oscillating 26 

154397 Shaft w/Bearing 24 156099 Link, Rear Drag 31 156465 Washer, Spring 16,20 

154398 Bearing, Needle 24,32 156103 Strip, Felt 31 156466 Rack, Typewheel 29 

( 
154638 Spring 30 156162 Washer, Flat 31 156467 Ring, Retaining 16,20 

154689 Jumper, 3" Black 41 156165 Washer, Felt 18,19,31 156472 Post, Spring 18,19 

154694 Disc, Clutch Cam 32 156168 Spring 17,19 156484 Bracket 30 

154698 Wick, Felt 23 156169 Washer, Felt 31 156488 Post, Spring 30 

155750 Sleeve, 3/32 ID x l/2" 156173 Stud 25 156489 Bushing, Ribbon Guide 29 

Lg Insulating 5,8,22 156184 Bracket, Anchor 23 156492 Bracket, Guide 28 

155753 Sleeve, l/8 ID x l/2" 156226 Hub 7 156493 Stud 26 

Lg Insulating 5 156241 Link, Front 29 156501 Screw, 6-40 x 7/32 Fil 

155960 Latch 38 156242 Link, Rear 29 28,29 

( 
155964 Lever, Stop 38 156248 Latch 17,19 156515 Washer, Felt 34 

155965 Ratchet, 88T 38 156264 Lever, Detent 27,28 156536 Screw, 4-40 x l/8 Fil 22 

155967 Washer, Spring 38 156265 Bushing, Shoulder 27 156558 Washer, Felt 29 

155968 Washer, Flat 38 156266 Bushing, Shoulder 27,28 156574 Post, Spring 15 

156267 Lever, Trip 17 156576 Washer, Felt 16,20 

( 

Page 45 



SECTION 570-223-800 

NUMERICAL INDEX (Continued) 

'') 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

) 159625 
,·.,_, 

156577 Roller, Detent Lever 23 158177 Collar 24 Bracket, Bail Guide 

156740 Screw, 6-40 x 7/32 Hex 158180 Cam w /Pins 24 16,20 

8,9,35 158182 Disc, Clutch Cam 24 159626 Extension, Drive Link 30 

156768 Screw, 8 32 x 9/32 Hex 5 158184 Drum, Function Clutch 159642 Shim, .008" Thk 28 

156835 Ring, Retaining 29 24,32 159643 Shim, .008" Thk 27 

156871 Bail, Operating Blade 20 158186 Screw, 4-40 x 7/32 Fil 159654 Latch, Printing 30 

156872 Blade, Operating 20 24 159658 Screw, 6-40 x 1-3/32 Hex 

156874 Screw, 4-40 x 15!16 Fil 158189 Washer, Felt 9 29 

27,28 158215 Plate, Nut 38,41 159659 Shaft, Eccentric 29 

'') 156875 Screw, 6-40 x 5/32 Fil 158268 Latch w/Hub 14 159804 Spring 22 

27,38 158745 Clamp, Bearing 16,20 159861 Frame, Main 19,20,27,28, 

156876 Bushing 20 158760 Post, Spring 35 30 

156877 Washer, Felt 20 158881 Nut, 6-40 Shoulder 16,19 159896 Collar 32 

156884 Arm, Rocker 31 158940 Wick, Felt 32 159901 Plate w/Post 36 

156900 Roller 20 158941 Bail, Rocker 16 159903 Bellcrank 36 

156905 Block, Rack Guide 29 159327 Washer, Flat 14 159909 Pawl, Feed 36 

156908 Post, Sector Pivot 26 159334 Washer, Insulating 14 159911 Plate 36 

156909 Post, Toggle Link 26 159341 Bearing, Ball 16,20 159913 Screw, 6-40 Eccentric 

156931 Bracket, Hammer L'iounting 159404 Post 27 36,39 

29 159411 Bearing Assembly 16,20 159943 Bracket, Window 3 

156937 Link, Printing Drive 30 159427 Bracket, Stop 17,19 159945 Washer, Friction 3 

156938 Screw, 6-40 Eccentric 159430 Lever, Slide Trip 17 159946 Arm 3 

Shoulder 30 159459 Spring 71 159954 Link, Adjusting 35 ) 156948 Wick, Felt 26 159472 Plate, Main 17 159955 Link, Drive 35 

156987 Screw, 6-40 Spl 16,20 159480 Bushing, Eccentric 29 159956 Post 35 

156988 Race, Outer 16,20 159499 Lever, No.3, No.4 & No.5 159957 Link 35 

156989 Bearing 16,20 Transfer 21 159960 Eccentric 35 

156990 Race, Inner 16,20 159504 Spacer, .037" Thk 21 159961 Arm, Eccentric 35 

156994 Strip, Felt 16,20 159508 Lever, No.I & No.2 159962 Ring, Retaining 35 

156998 Retainer, Roller 16,20 Transfer 21 159963 Hub 35 

157252 Bushing 34 159512 Link, Printing Trip 30 159976 Armature 35 

158021 Bracket, Switch 38 159519 Bushing, Drive Bail 26 159987 Bracket, Guide 36 

158031 Bail, Feed 38 159522 Bushing, Drive Bail 26 160087 Post, Spring 9 

158032 Bail, Reset 38 159523 Bail, Oscillatinq Drive 160354 Cam, Function 32 

158033 Spacer, .055" Thk 38 26,27 160581 Lever, Upper Reset 18 

158036 Lever, Reset 38 159525 Bracket, Axial !Viounting 160672 Stud 36 

) 158038 Lever 38 26,27,29 160674 Nut, 6-40 Shoulder 36 

158040 Lever, Ratchet Drive 38 159526 Link, Oscillating 27,30 160839 Spacer, Shoulder 20 

158042 Latchlever 38 159528 Push bar, No.5 28 160843 Spring 34 

158050 Switch, Contact 38 159529 Push bar, No.3 28 160846 Bushing, Shoulder 26 

158052 Cam, Switch 38 159530 Push bar, No.4 28 160861 Washer, Flat 18,19 

158063 Bracket, Stop 10,11 159536 Gear, l 5T 29 160948 Screw, 2-56 Spl 23 

158147 Bushinl), Eccentric 9,38 159539 Arm, Printing Pivot 30 161107 Stud 23 

158148 Washer, Fdt 9 159544 Release, Clutch 18 161108 Stud 25 

158150 Shaft 9 159560 Spring 25 161109 Guidepost 31 

.. ,} 158158 Roller 9 159597 Washer, Flat 26 161139 Nut, 6-40 Hex 23 

158169 Frame 16,18,24 159610 Mount, Vibration 5 161323 Housing, Gear 29 

158171 Shaft w/Bearing 7,16, 159621 Screw, 6-40 Shoulder 25 161324 Washer, Flat 29 

19,20 159622 Clamp, Adjusting 25 161431 Lever, Rotary Correcting 

158172 Latchlever 18,19 29 

.) >"""' 

Page 46 



ISS 2, SECTION 570-223-800 

NUMERICAL INDEX (Continued) 

( Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

161443 Detent, Axial Shaft 27 170216 Plate, Front 23,36,37 173978 Spring, Torsion 29 

( 161444 Detent, Rotary Shaft 28 170217 Post 23 173979 Head, Hammer 29 

161493 Post, Supporting 36 170218 Shaft, Feed Wheel 23,36 173981 Accelerator, Hammer 29 

162308 Bail, Codebar 14 170219 Stud, Die Wheel 23 175805 Typewheel, DRC 29 

162350 Bail, Rocker 30 170225 Block, Tape Guide 25 175814 Typewheel, DR!',1 29 

162573 Retainer 24 170241 Screw, 6-40 Adjusting 23 176058 Reel, Tape 41 

162850 Handle 34 170242 Slide, Feed Hole Punch 176252 Washer, Flat 20 

162862 Bar, Mounting 19 25 176489 Guide 19 

162994 Block Assembly, Punch 37 170244 Wheel, Die 23 176490 Bracket w/Hubs 18,19 

( 
163009 Pinion, 21 T 16 170245 Wheel, Feed 23 176647 Latch w/Hub 35 

163010 Gear, 49T 24 170246 Slide w/Insulator 25 176907 Switch, Rocker 5 

163015 Pinion, 28T 19 170247 Guide 25 178178 Lever, Adjusting 34 

163016 Gear, 49T 32 170264 Guidepost 17,19 178535 Suppressor, Spark 33 

163429 Screw, 6-40 Shoulder 30 170324 Bracket, Front 10,11 178725 Spring 38 

164259 Chute, 1" Tape 23 170332 Bail Assembly, Universal 178849 Card Assembly, Indicator 

164260 Chute, 7/8" Tape 23 2,11,15 38 

164261 Chute, 11/16" Tape 23 170363 Bracket, Left 10,11 178851 Pulley 38 

164513 Pawl, Feed 31 170364 Bracket, Right 10,11 178916 Bellcrank 39 

164521 Plate w /Studs 34 170365 Guide, Codelever 10,11, 178918 Modification Kit 2,39 

164525 Post, Spring 34 12 178919 Pawl, Backspace 39 

164526 Slide w/Post 34 170368 Shaft 10,11 178920 Post, Eccentric 39 

164528 Bushing 21,34 170369 Bracket, Support 10, l l  178921 Plate w/Post 39 

164529 Lever, Ribbon Release 34 170370 Lever, Function 10,11,12 178922 Nut, 6-40 Shoulder 39 

( 
164530 Bushing 34 170371 Lever, Function 10,11,12 178923 Bellcrank Assembly 39 

164531" Pawl, Check 34 170372 Bail, Universal 15 178925 Ratchet, 24T 39 

164532 Pawl, Feed 34 170373 Blade, Rear 15 178927 Clamp, Adjusting 39 

164535 Shaft, Right Ribbon 170374 Blade, Front 15 178930 Guard 39 

Ratchet 34 170375 Lever, Auxiliary 10,11, 178931 Post 39 

164538 Shaft, Left Ribbon 12 178932 Post, Supporting 39 

Ratchet 34 170379 Retainer, Ball 15 179258 Bracket, Scale 38 

164539 Spring, Compression 34 170380 Retainer, Wedge 15 179274 Wheel, Feed 23 

164540 Detent 34 170392 Lever, Non-Repeat 14 179278 Drum, Ratchet 38 

164541 Arm, Ribbon Drive 34 170409 Bail, Spacebar 13 179279 Bracket w/Posts 38 

164800 Spring, Punch Block 37 170410 Plate, Nut 8 179573 Nut, 6-40 Hex 31 

164801 Block, Tape Guide 25 170414 Lever, Function 10,11,12 180160 
164964 Washer, Felt 34 170788 Wheel, Die 23 thru 

( 
164965 Washer, Flat 34 171259 Spring 17,19 180203 Keytop 42 
170172 Bracket 8 171559 Lamp, 28 V Incandescent 180205 
170173 Lever w/Hub 6 5 thru 
170193 Guard, Backspace 36 172983 Bracket, Spring 31 180208 Keytop 42 
170199 Bracket, Anchor 23 172984 Bracket, Spring 37 180210 Keytop 42 
170200 Arm, Eccentric 35 172993 'Spring 37 180211 Keytop 42 

170201 Shaft w/Bearing 32 173200 Sleeve, Bearing 32 180213 

170202 Guidepost I 7 173203 Sleeve, Bearing 24 thru 
'
170203 Lever, Slide Trip 17 173285 Keytop 42 180250 Keytop 42 

( 
170204 Bracket, Spring 17,19 173340 Collar 24,32 180257 

170206 Guidepost 31 173754 Spacer 29 thru 

170210 Block Assembly, Punch 37 173756 Lever, Print Hammer 29 180278 Keytop 42 

170211 Arm Rocker 31 173775 Shaft, Typewheel 29 

170215 Spring, Punch Block 37 173977 Shaft, Print Hammer 29 

' 

Page 47 



SECTION 570-223-800 

NUMERICAL INDEX (Continued) 1) 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

180280 192558 Codebar, CR 11,12 192849 Pushbar, No.2 27 ) 
thru 192559 Codebar, Counter 11,12 192854 Stiffener 22 

180445 Keytop 42 192579 Bushing, Shoulder 10,11 192858 Bracket, Mounting 22 

180448 Keytop 42 192661 Post 16,20 192870 Pushbar, LTRS 28 

180778 Plate 4 192681 Screw, 4-40 Spl 15,41 192871 Pushbar, FIGS 28 

182643 Terminal, Plug Type 22 192709 Link w/Hub 16,20 192876 Screw, 4-40 x 2/32 Hex 

182650 Connector, 6 Pt Plug 192798 Plate, Mounting 40 21 

Type 22 192800 Beam, No.1 Pulse 21 192877 Bushing, Guide 29 

182658 Socket, Lamp 5 192801 Beam, No.2 Pulse 21 192882 Lever, Ribbon Oscillator ''} 182713 Cap, Amber Lens 5 192802 Beam, No.3 Pulse 21 26 

182715 Cap, Red Lens 5 192803 Beam, No.4 Pulse 21 192897 Block Assembly, Punch 37 

183252 Post 4 192804 Beam, No.5 Pulse 21 192899 Bracket, Magnet Mounting 

183254 Guide, Line 4 192805 Beam, No.6 Pulse 21 33 

183256 Bushing 4 192806 Beam, No.7 Pulse 21 192908 Armature, Magnet 33 

183258 Handle, Copyholder 4 192807 Lever, No.7 Pulse 21 192922 Housing, Typewheel Shaft 

183888 192808 Lever, No.5 Pulse 21 29,33 

thru 192811 Plate, No.2 Level 21 193565 Coupling, Flexible 7 

183892 Keytop 42 192812 Plate, No.3 Level 21 193733 Cover, Contact 22 

183977 Washer, Spring 4 192813 Plate, No.4 Level 21 193753 Strap, Contact 22 

184864 Keytop 42 192814 Plate, No.5 Level 21 193755 Cover, Magnet Coil 33 

185150 Keytop 42 192815 Plate, Top Level 21 193804 Armature 35 

185165 192816 Plate, No.6 Level 21 193821 Bracket w/Post 35 ) thru 192817 Plate, No.1 Level 21 193822 Clamp 35 

185169 Keytop 42 192818 Lock 21 193824 Latch w/Hub 35 

185171 Keytop 42 192820 Bracket, Separator 21 193825 Magnet Assembly, 

185174 Keytop 42 192821 Guide, Bell crank 19 Backspace 35 

185175 Keytop 42 192823 Guide w/Pivot 21 193877 Latch 19 

185197 Keytop 42 192824 Lever 21 193879 Pushbar, No.1 27 

185270 Keytop 42 192825 Screw, 4-40 x 3/4 Hex 21 193976 Bail, Rocker 16 

185271 Keytop 42 192827 Bellcrank, LTRS-FIGS 22 194100 Block Assembly, Punch 37 

185273 Kevtop 42 192828 Plate w/Bushing 19,21, 194162 Bail, Reset 31 

185680 Plate, Identification 41 22,29 194944 Spring 21 

192190 Guide Assembly, Line 3 192829 Plate, Front 22 194992 Modification Kit 37 

192191 Knob 3 192831 Plate w/Stud 27,28,29,34 194993 Guide, Tape 37 

192299 Keytop 42 192834 Plate, No.7 Level 21 195101 Sleeve, 5/32 ID x 3/8" 

192510 Keytop 42 192835 Bellcrank, No.I & No.4 Lg Insulating 22 . )  192511 Spacebar 13 22 195102 Sleeve, 5/32 ID x 7/32" 

192530 Lockbar, Shift 10,12 192836 Bellcrank, No.6 22 Lg Insulating 22 

192535 Bail w/Post 10 192838 Spacer, Front Function 195103 Damper 22 

192538 Plug, Button 13 Plate 28, 195215 Plate, Lifter Mounting 

192550 Lock bar Assembly, Ball 192839 Spacer, Rear Function 30 

15 Plate 28 195235 Bail, Rocker 20 

192552 Channel, Ball 15 192841 Bellcrank, No.2 22 195274 Spacer, .014" Thk 21 

192553 Bracket, Left Mounting 192842 Bellcrank, No.3 & No.5 195284 Ring, 0 29 

) 13 22 195296 Screw, 4-40 x l/2 Hex 33 

192554 Bracket, Right Mounting 192844 Plate, Rear 22 195619 Shaft, Backspace 39 '' .;. 
13 192845 Guide, Bellcrank 22 195620 Modification Kit 2,39 

192555 Guideplate, Keytop 13 192846 Retainer, Bellcrank 195661 Guidepost l 7, l 9 
192556 Frame 13 Guide 22 195662 Lever l 7,19 •,r.) 192557 Grommet, Rubber 13 192848 Bar, Contact Mounting 22 195663 Lever, Trip 17,19 

Page 48 



ISS 2, SECTION 570-223-800 

NUMERICAL INDEX (Continued) 

f Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

( 
195664 Lever, Slide Trip 17 195878 Guide, Ribbon 29 198166 Bracket, Magnet 33 

195665 Lever, Guide 17,19 195879 Link, Block 33 198530 Plate, Spring 11 

195666 Spacer 17,19 195880 Retainer, Link 33 198531 Plate, Blocking 11 

195673 Block Assembly, Punch 37 195881 Link, Accelerator 198536 Lockbar, Shift 11 

195676 Release, Clutch 18,19 Blocking 29 198539 Bail, Blocking 11 

195677 Plate, Stop 18,19 195943 Guide w/Roller 41 198541 Screw, 6-40 Shoulder 11 

195678 Lever 9 195944 Bracket 8 198544 Guide, Left Codebar 11 

195679 Bracket, Spring 10,11 195946 Link, Stop 8 198686 Guide 8 

195680 Arm, Codebar Return 9 195947 Post, Eccentric 8 198687 Plate 10 

( 
195681 Plate, Rear 8,14 195948 Bushing 5 198688 Latchlever 19 

195683 Link 10,11 195949 Plate, Left 5 199119 Codebar, CR 12 

195686 Container, Tape 41 195950 Plate, Right 5 199120 Codebar, Counter 12 

195687 Bracket w/Springs 41 195951 Bar 5 199506 Gasket 37 

195690 Bar, Clutch Trip 8,10,12 195954 Guard, Gear 7 199524 Window, Plastic 3 

195695 Casing, Fan Wheel 40 195956 Post 40 199652 Pad, Top 3 

195700 Chute, Chad 40 195957 Bracket 6 199653 Pad, Left 3,4 

195703 Plate 3 195962 Frame, Left 5 199654 Pad, Right 3,4 

195704 Post 14 195963 Frame, Right 5 199822 Gasket, Window 3 

195705 Plate, Front 8,14 195964 Plate, Adapter 9 304469 Cable Assembly 22 

195706 Spacer 14 195965 Tray, Copyholder 3 304528** Hinge 3 

195968 Bracket 41 304529** Cover, Top 3 

195707 Bracket, Guidepost 8 195969 Cable Assembly 5 304540 Chute, Chad 40 

195708 Guide 8 195972 Cable Assembly 8 304543 Plate, Corrector 27 

( 
195709 Bracket, Slide 8 195973 Stud 14 304546 Plate, Identification 3 

195745 Extension 8 195974 Plate 7 304548 Nameplate 3 

195747 Nut, Slide 8 195975 Plate, Nut 5 304550 Pad, Rear 3 

195748 Pin 9 195976 Bracket, Left 5 304913 Bracket, Guide 28 

195749 Bracket 9 195977 Bracket, Right 5 305638 Bracket, Guide 31 

195750 Bracket 9 196932 Sleeve, 7/16 ID x 1-1/4" 306778 Shaft 3 

195751 Codebar, No.1 12 Lg Insulating 33 307792 Shaft 4 

195752 Codebar, No.2 12 197608 Pan 5 307793** Bracket 4 

195753 Codebar, No.3 12 197676 Codebar, No.1 11,12 307795** Copyholder, As'sembly 4 

195754 Codebar, NoA 12 197677 Codebar, No.2 12 307796 Pad 4 

195755 Codebar, No.5 12 197678 Codebar, No.3 12 307797** Cover 4 

195756 Codebar, CR 12 197679 Codebar, Shift 12 308248 Guide 17 

195757 Codebar, Counter 12 197680 Codebar, No.4 12 310751 Insulator, Terminal 

( 
195758 Lever 9 197681 Codebar, No.5 12 Block 41 

195759 Bracket 9 197682 Codebar, No.6 12 310752 Block, Terminal 41 

195760 Link 9 197683 Codebar, No.7 12 311103 Insulator 41 

195761 Pin 10,11 197740 Codebar, No.O 12 311125 Post 6 

195762 Spacer 6,40 197741 Codebar, No.1 12 311126 Extension 8 

195766 Pinion, 14T 7 197742 Codebar, No.2 12 311148 Bracket 41 

195767 Container, Chad Bag 7 197743 Codebar, No.3 12 311185 Plate 5 

195770 Tube, Chad 40 197744 Codebar, No.4 12 311193 Lever, Function 10,12 

195771 Bag, Chad 40 197745 Codebar, No.5 12 311194 Lever, Function 10,12 

( 
195772 Bushing, Bearing 7 197748 Keytop 42 311195 Keylever 13 

195773 Plate 7 197887** Cover 3 311285 Screw, 6-40 Shoulder 11 

195774 Shaft 7 197889 Window, Plastic 3 311445 Spring, Contact 22 

195775 Gear, 40T 7 198082 Lever, Slide Trip 19 311446 Spring, Contact 22 

195776 Plate 7 

( ** Refer to page 1 for finish suffix 

Page 49 



SECTION 570-223-800 

Part 
Number 

311447 
311448 
311480 
311492 
311516 
311741 
319394 
320410 

320418 

320422 
321472 

321474 

Page 50 

50 Pages 

Description and 
Page Number 

Spring, Contact 22 
Contact Assembly 22 
Guide 19 
Screw, 2-56 Spl 22 
Post 33 
Bracket, Spacebar 13 
Setscrew, 10-24 7 
Terminal, Spade Type 
8,33 

Terminal, Ring Type 5, 
22,41 

Terminal, Ring Type 5 
Expander 40 

Modification Kit 8,17, 
18,19 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

321786 Plate, Identification 41 
323798 Keytop 42 
324129 Spring 11 
324532 Screw, 4-40 x 3/16 Hex 

11 

329089 Spring 10,11 
330743 Guide Assembly, Keylever 

2,11,15 

330747 Latch 19 
330748 Guide 8 
330749 Extension 8 
330750 Extension 8 
330751 Post 11 
330752 Arm 11 
330753 Plate 11 

Part Description and ) 
Number Page Number 

330754 Bar 11 �) 
330755 Guide 11 
330756 Codebar, No.8 11 
330757 Codebar, No.8 Inversion 

11 
330758 Codebar, No.7 11 
330759 Codebar, No.6 11 
330760 Codebar, No.5 11 
330761 Codebar, No.5 Inversion 

) 11 
330762 Codebar, No.4 11 
330763 Codebar, No.3 11 
330764 Codebar, No.2 11 
330765 Bar, Control Lock 11 
330766 Bar, Clutch Trip 11 

) 

) 

" 

,,) 

J 


